
Keep this manual handy and in good condition for continual reference!

User Manual

Bandsaw
N4400

Dok.ID: 503-15-4502 • Englisch • 2010-10-01

(Translation)



Bandsaw
N4400

For the safety of all personnel, it is necessary to conscientiously study this manual before assembling and 
putting the machine into operation. This manual must be kept in good condition, as it is considered to be a 
part of the machine. Furthermore, keep the manual handy in the vicinity of the machine so that it is acces-
sible to personnel when they are using, maintaining or repairing the machine.

Attention: Upon arrival, the machine must be inspected immediately. If the machine was damaged during 
transport or if parts are missing, a written record of the problems must be submitted to the forwarding 
agent and a damage report must be drawn up. Be sure to also notify your supplier straight away.

© Felder KG
KR-FELDER-STR 1
A-6060 Hall in Tirol

Tel.: 	 +43 (0) 5223 45 0 90
Fax.: 	+43 (0) 5223 45 0 99

E-Mail: 	 info@hammer.at
Internet: 	www.hammer.at

HAMMER  A product of the FELDER GROUP

2





Bandsaw
N4400

Table of contents

Table of Contents

1 General........................................................................................................... 5
1.1 Explanations of the symbols..............................................................................................5
1.2 Information regarding the manual.....................................................................................5
1.3 Liability and warranty......................................................................................................6
1.4 Copyright.......................................................................................................................6
1.6 Spare parts....................................................................................................................6
1.7 Disposal.........................................................................................................................7

2 Safety............................................................................................................. 8
2.1 Intended use...................................................................................................................8
2.2 Manual contents.............................................................................................................8
2.3 Making changes and modifications to the machine.............................................................8
2.4 Responsibilities of the operator..........................................................................................9
2.5 What is required of the personnel.....................................................................................9
2.6 Work safety...................................................................................................................9
2.7 Personal safety..............................................................................................................10
2.8 Hazards arising from the machine...................................................................................10
2.9 Other risks...................................................................................................................10

3 Declaration of Conformity.............................................................................. 11

4 Technical data............................................................................................... 12
4.1 Dimensions and weight..................................................................................................12
4.2 Operation and storage conditions...................................................................................12
4.3 Electrical connection......................................................................................................12
4.4 Noise emissions............................................................................................................13
4.5 Dust extraction..............................................................................................................14

5. Setting up the machine.................................................................................. 15
5.1 Overview.....................................................................................................................15
5.2 Data plate....................................................................................................................16

6 Setup and installation.................................................................................... 17
6.1 Safety instructions.........................................................................................................17
6.2 Positioning...................................................................................................................17

6.2.1 Safety instructions....................................................................................................18
6.2.2 Setting up the work table..........................................................................................18

7 Operation..................................................................................................... 19
7.1 Safety instructions.........................................................................................................19
7.2 Switching on the machine..............................................................................................20
7.3 Authorised work techniques............................................................................................20
7.4 Authorised work techniques............................................................................................21

7.4.1 Positioning the 90° end stop on the work table............................................................21
7.4.2 Parallel cutting fence.................................................................................................21
7.4.3 Saw blade replacement/tension.................................................................................22
7.4.4 Longitudinal cut along the marked line........................................................................22
7.4.5 Cutting round work-pieces in the transverse direction....................................................23
7.4.6 Longitudinal cut of narrow or thin work-pieces with the guide fence................................23

3



Bandsaw
N4400

Table of Contents

7.4.7 Cutting work-pieces on the upright edge......................................................................23
7.4.8 Angular cuts............................................................................................................24
7.4.9 Circular cuts............................................................................................................24
7.4.10 Diagonal cross cuts of rectangular work-pieces..........................................................24

7.5 Applications.................................................................................................................25
7.5.1 Blade selection and maintenance...............................................................................25
7.5.2 Adjusting the saw blade guide...................................................................................26
7.5.2.1 Upper blade guide................................................................................................26
7.5.2.2 Lower blade guide................................................................................................26

8. Maintenance................................................................................................ 27
8.1 Safety instructions.........................................................................................................27
8.2 Cleaning and lubrication................................................................................................27
8.3 Drive belts....................................................................................................................28

8.3.1 Adjusting the belt tension..........................................................................................28

9 Faults............................................................................................................ 29
9.1 Safety instructions.........................................................................................................29
9.2 What to do in case of a fault..........................................................................................29
9.3 What to do after rectifying the fault.................................................................................29
9.4 Faults, causes and repairs..............................................................................................30

10 Circuit diagram............................................................................................ 32
10.1 Safety instructions.......................................................................................................32

11 Spare parts................................................................................................. 34
11.1 Machine base-frame....................................................................................................34
11.2 Machine table............................................................................................................35
11.3 Height adjustable protection device...............................................................................36
11.4 Upper wheel..............................................................................................................37
11.5 Lower wheel...............................................................................................................38
11.6 Safety equipment........................................................................................................39

12 Index.......................................................................................................... 40

4



Bandsaw
N4400

General

Attention: 
This symbol marks tips and information which should be observed to ensure efficient and failure-free 
operation of the machine.

Attention: Risk of material damage!
This symbol marks instructions which, if not observed, may lead to material damage, functional failures 
and/or machine breakdown.

Warning: Risk of injury or death!
This symbol marks instructions that must be followed in order to avoid harm to one‘s health, injuries, per-
manent impairment or death.

1 General

1.1 Explanations of the symbols

Important technical safety instructions in this manual are 
marked with symbols.
These instructions for work safety must be followed. In all 

these particular cases, special attention must be paid in 
order to avoid accidents, injury to persons or material 
damage.

Warning: Danger – electric current!
This symbol warns of potentially dangerous situations related to electric current. Not observing the safety 
instructions increases the risk of serious injury or death. Required electrical repairs may only be carried out 
by a trained electrical technician.

1.2 Information regarding the manual

This manual describes how to operate the machine 
properly and safely. Be sure to follow the safety tips and 
instructions stated herein as well as any local accident 
prevention directives and general safety regulations.
Before beginning any work on the machine, ensure that 
the manual, in particular the chapter entitled „Safety“ 
and the respective safety guidelines, has been read in its 

entirety and fully understood. This manual is an integral 
part of the machine; therefore, it must be kept in the 
vicinity of the machine and accessible at all times. If the 
machine is sold, rented, lent or otherwise transferred to 
another party, the manual must accompany the machine.

5





Bandsaw
N4400

General

1.3 Liability and warranty

The contents and instructions in this manual were com-
piled in consideration of current regulations and state of 
the art technology as well as based on our know-how 
and experience acquired over many years. This manual 
must be read carefully before commencing any work on 
or with this machine. The manufacturer shall not be liable 
for damages and faults resulting from the disregard of 
instructions in the manual. The texts and images do not 
necessarily represent the delivery contents. The images 
and graphics are not depicted on a scale of 1:1. The 

actual delivery contents are dependent on custom-build 
specifications, add-on options or recent technical modifi-
cations and may therefore deviate from the descriptions, 
instructions and images contained in the manual. Should 
any questions arise, please contact the manufacturer. We 
reserve the right to make technical modifications to the 
product in order to further improve user-friendliness and 
develop its functionality.

1.4 Copyright

This manual should be handled confidentially. It is desig-
nated solely for those persons who work on or with the 
machine. All descriptions, texts, drawings, photos and 
other depictions are protected by copyright and other 
commercial laws. Illegal use of the materials is punish-
able by law.
This manual – in its entirety or parts thereof – may not 
be transferred to third parties or copied in any way or 

form, and its contents may not be used or otherwise 
communicated without the express written consent of the 
manufacturer. 
Infringement on these rights may lead to a demand for 
compensation or other applicable claims. We reserve all 
rights in exercising commercial protection laws.

1.5 Warranty notice

The guarantee period is in accordance with na-
tional guidelines and details can be found within 
our website, www.felder-group.com

1.6 Spare parts

and representatives shall be rejected. Use only original 
spare parts from the manufacturer. 

Attention: Employing counterfeit or faulty spare parts may lead to damage, malfunctions or complete 
breakdown of the machine.

If unauthorized spare parts are installed in the machine, 
all warranty, service, compensation and liability claims 
against the manufacturer and their contractors, dealers 

Attention: A list of authorised original spare parts can be found at the end of this operating manual.

6





Bandsaw
N4400

1.7 Disposal

If the machine is to be disposed of, separate the com-
ponents into the various material groups in order to 
allow them to be reused or selectively disposed of. The 
whole structure is made of steel and can therefore be 
separated without any problem. This material is also 
easy to dispose of and does not pollute the environment 

Attention: Used electrical materials, electronic components, lubricants and other auxiliary substances must 
be treated as hazardous waste and may only be disposed of by specialized, licensed firms.

or jeopardise people‘s health. International environmen-
tal regulations and local disposal laws must always be 
complied with.

General

7



Bandsaw
N4400

Safety

2 Safety

At the time of its development and production, the ma-
chine was built in accordance with prevailing technologi-
cal regulations and therefore conforms to industry safety 
standards.
However, hazards may arise should the machine be 
operated by untrained personnel, used improperly or em-
ployed for purposes other than those it was designed for. 
The chapter entitled „Safety“ offers an overview of all 
the important safety considerations necessary to optimise 

safety and ensure the safe and trouble-free operation of 
the machine.
Additionally, in order to further minimize risks, the other 
chapters of this manual contain specific safety instruc-
tions, all marked with symbols. Besides the various 
instructions, there are a number of pictograms, signs and 
labels affixed to the machine that must also be heeded. 
These must be kept visible and readable and may not be 
removed.

2.1 Intended use

The N4400 bandsaw is solely for the use of sawing 
wood and other similar machinable materials. The 
machine should only be used to cut wood and wood-like 
panels. Operational safety is guaranteed only when the 
machine is used for the intended purposes.

Attention: Any other application above and beyond the intended purposes is considered improper use 
and is therefore not permitted. All claims regarding damage resulting from improper use that are made 
against the manufacturer and its authorized representatives shall be rejected. The operator shall be solely 
liable for any damage that results from improper use of the machine.

The term „proper use“ also refers to correctly observing 
the operating conditions as well as the specifications and 
instructions in this manual.

The machine may only be operated with parts and origi-
nal accessories from the manufacturer.

2.2 Manual contents

All those appointed to work on or with the machine must 
have fully read and understood the manual before com-
mencing any work. This requirement must be met even 
if the appointed person is familiar with the operation of 
such a machine or a similar one, or has been trained 
by the manufacturer. Knowledge about the contents of 
this manual is a prerequisite for protecting personnel 

from hazards and avoiding mistakes so that the machine 
may be operated in a safe and trouble-free manner. It is 
recommended that the operator request proof from the 
personnel that the contents of the manual have in fact 
been read and understood.

2.3 Making changes and modifications to the machine

In order to minimize risks and to ensure optimal perform-
ance, it is strictly prohibited to alter, retrofit or modify the 
machine in any way without the express consent of the 
manufacturer. All the pictograms, signs and labels af-
fixed to the machine must be kept visible, readable and 

may not be removed. Pictograms, signs and labels that 
have become damaged or unreadable must be replaced 
promptly.

8



Bandsaw
N4400

Safety

2.4 Responsibilities of the operator

This manual must be kept in the immediate vicinity of 
the machine and be accessible at all times to all persons 
working on or with the machine. The machine may only 
be operated if it is in proper working order and in safe 
condition. Every time before the machine is switched 
on, it must be inspected for visible defects and general 
intactness. All instructions in this manual must be strictly 
followed without reservation.
Besides the safety advice and instructions stated in this 
manual, it is necessary to consider and observe local ac-
cident prevention regulations, general safety regulations 

as well as current environmental stipulations that apply to 
the operational range of the machine.
The operator and designated personnel are responsible 
for the trouble-free operation of the machine as well 
as for clearly establishing who is in charge of install-
ing, servicing, maintaining and cleaning the machine. 
Machines, tools and accessories must be kept out of the 
reach of children.

2.5 What is required of the personnel

Only authorized and trained personnel may work on 
and with the machine. The personnel must be briefed 
about all functions and potential dangers of the machine. 
„Specialist staff“ is a term that refers to those who – due 
to their professional training, know-how, experience, and 
knowledge of relevant regulations – are in a position to 
assess delegated tasks and recognise potential risks. If 
the personnel lack the necessary knowledge for work-
ing on or with the machine, they must first be trained. 
Responsibility for working with the machine (installation, 
service, maintenance, overhaul) must be clearly defined 
and strictly observed. Only those persons who can be 
expected to carry out their work reliably may be given 
permission to work on or with the machine. Personnel 

must refrain from working in ways that could harm oth-
ers, the environment or the machine itself. It is absolutely 
forbidden for persons who are under the influence of 
drugs, alcohol or reaction-impairing medication to work 
on or with the machine. When appointing personnel to 
work on the machine, it is necessary to observe all local 
regulations regarding age and professional status. The 
user is also responsible for ensuring that unauthorised 
persons remain at a safe distance from the machine. 
The personnel are obliged to immediately report to the 
operator any irregularities with the machine that might 
compromise safety.

2.6 Work safety

Following the safety advice and instructions given in this 
manual can prevent bodily injury and material dam-
age while working on and with the machine. Failure to 
observe these instructions can lead to bodily injury and 
damage to or destruction of the machine. Disregard of 
the safety advice and instructions given in this manual as 

well as the accident prevention regulations and general 
safety regulations applicable to the operative range of 
the machine shall release the manufacturer and their 
authorised representatives from any and all liability and 
compensation claims.

9



Bandsaw
N4400

2.7 Personal safety

When working on or with the machine, the following 
must be strictly observed:

Protective gear (overalls, safety goggles, dust mask, hairnet to contain long hair, etc.).
Sturdy, tight-fitting clothing (tear-resistant, no wide sleeves).

Persons with long hair who are not wearing a hairnet are not permitted to work on or with the machine.

When working on or with the machine, the following must always be worn by personnel:

Protective footwear
That protects the feet from heavy falling objects and prevents sliding on slippery floors.

Ear protection
To protect against loss of hearing.

2.8 Hazards arising from the machine

The machine has undergone a hazards analysis. The 
design and construction of the machine are based on the 
results of this analysis and correspond to state-of-the-art 
technology.
The machine is considered operationally safe when used 

properly.
Nevertheless, there are some residual risks that must be 
considered.
The machine runs with high electrical voltage.

Warning! Danger – electric current: Electrical energy can cause serious bodily injury. Damaged insulation 
materials or defective individual components can cause a life-threatening electrical shock.

•	 Before carrying out any maintenance, cleaning and 
repair work, switch off the machine and secure it 
against being accidentally switched on again.

•	 When carrying out any work on the electrical equip-
ment, ensure that the voltage supply is completely cut off.

•	 Do not remove any safety devices or alter them to put 
them out of commission.

Safety

2.9 Other risks

•	 Hearing damage as a result of high noise levels.
•	 Health impairments due to the inhalation of airborne 

particles, especially when working with beech and 
oak wood.

10



Bandsaw
N4400

3 Declaration of Conformity

Declaration of Conformity

Manufacturer:	 Felder KG
	 KR-FELDER-STR.1
	 A-6060 Hall in Tirol

Product designation:	 Thicknessers

Make:	 HAMMER

Model designation:	 N4400

The following EC guidelines were applied:	 2006/42/EG
	 2006/95/EG
	 2004/108/EG

The following harmonised norms were applied:	 EN 1807-1

The prototype test was carried out by:	 Fachausschuss Holz
	 Prüf- und Zertifizierungsstelle im BG-Prüfzert
	 Vollmoellerstraße 11
	 D-70563 Stuttgart
	 NB 0392

Conformity with the EC Machine Guidelines certified by:	 EG-Design Test Certificate No. HO 081076
	

EG-Declaration of Conformity
according to Machine Guidelines 2006/42/EG

We hereby declare that the machine indicated below, which corresponds to the design and construction of the model 
we placed on the market, conforms with the safety and health requirements as stated by the EC. 

Johann Felder, Managing Director FELDER KG
KR-FELDER-STR.1 • A-6060 Hall in Tirol

This EC Declaration of Conformity is valid only if the CE label has been affixed to the machine.

Modifying or altering the machine without the express written agreement of the manufacturer shall render the 
warranty null and void.

The signatory of this statement is the appointed 
agent for the compilation of the technical information

Bandsaw
  

11

Hall in Tirol, 1.1.2010

DBF_Maschinen-Bezeichnung (ENG)
DBF_Firma
DBF_Typenbez
DBF_harm.Norm
DBF_Baumust.Nr
DBF_Maschinenrl


Bandsaw
N4400

4 Technical data

4.1 Dimensions and weight

4.2 Operation and storage conditions

 Operation/room temperature	 +10 to +40 °C
 Storage temperature	 –10 to +50 °C

4.3 Electrical connection

The following electrical requirements must be fulfilled:
• 	 Earth the machine using an electrical conductor.
• 	 The voltage regulation in the electricity network must 

not exceed ± 10% of the rated voltage. 
• 	 The current supply has to be protected against dam-

ages e.g. armoured conduit.
• 	 Connected vacuum hoses have to be earthed to avoid 

electrostatic charges.  

Attention! All operations may only be executed by an authorised electrical technician!

 Maschine
 Total size	 800 x 650 x 1900 mm

 Package size	 780 x 660 x 1900 mm

 Net weight	 140 kg

Technical data

 Bandsaw
 Cutting height	 275 mm

 Rip capacity	 420 mm

 Rip capacity with parallel cutting fence    	 370 mm

 Saw blade length min.	 3950 mm

 Saw blade length max.	 4000 mm

 Saw blade width min.	 6 mm

 Saw blade width max.	 20 mm

 Saw blade speed	 20 m/min

 Wheel diameter 	 440 mm

 Table size	 420 x 575 x 950 mm

 Table tilt  left	 10°

 Table tilt  right	 22,5°

12



Bandsaw
N4400

Technical data

The electrical connection may only be carried out by a 
competent and qualified person with the appropriate 
training.

Ensure that the mains supply is correct for the machine 
and use connecting cables with a cross-section appropri-
ate to the power consumption of the drive motor.

The minimum conductor cable size is 2,5 mm for a 400V 
supply. If the mains voltage is 230V or has a rated cur-
rent above 15 A, it is necessary to use higher capacity 
cabling.

Connect the 3 phases with the R-S-T clamps (L1-L2-L3) 
and the yellow-green electrical conductor with the earth-
ing clamp (Pe).
When the machine is first switched on, check the rota-
tional direction and if incorrect, exchange two phases in 

4.4 Noise emissions

The given values are emission values and not safe work-
place values. Although there is a correlation between 
emission and immission levels, it is not possible to state 
whether increased safety measures are required.

Factors which can considerably influence the present 
immission level at the workplace include the duration of 
exposure, the character of the work area and other influ-
ences in the neighbouring area.

Acceptable workplace values may also vary from country 
to country. However, this information should help the user 

to better assess the hazards and risks. 

Depending on the installation location and other vari-
ables, the resulting noise emission can differ by up to 4 
db (A) from the given values. 

  Type / Model  	  	 L Aeq 	   	  LW (A) 			      Lpc
 N4400 	 84,7 dB (A)	 97,1 dBw(A)		  5,1 mW 	 < 130 dB (A)

the connection box.
The rotational direction of one phase motors has been 
set correctly by the manufacturer.
After connection, check that the connection box and 
cable gland have been screwed tightly. 

The dust extractor has to be connected to the machine in 
such a way as to be operating automatically when the 
bandsaw is switched on.

This can for example be achieved by an induction switch 
in the machine feed line.

13



Bandsaw
N4400

Specifications

4.5 Dust extraction

The machine has to be connected to a dust extractor. The 
connection values and the position of the connection port 
are shown on the picture. 

The air speed at the connection point has to be a mini-
mum of 20 m/s for materials with a humidity less than 
12 %. 

The air speed should be increased to 25-28 m/s to ex-
tract dust from more humid materials (over 12 %). 

Only flame resistant vacuum hoses can be used, conform-
ing to DIN 4102 B1 and any other safety regulations in 
effect.Fig. 1: Connection ports

!Connection ports 120 mm

 Vacuum connection-Ø	 120 mm
 Air speed	 20 m/s
 Min. depression 	 773 Pa
 Volume flow min.	 814 Cubic meters per hour.

14

!



Bandsaw
N4400

Setting up the machine

5. Setting up the machine

5.1 Overview

BO	Guide fence 
BPSaw blade track - Adjuster hand wheel and clamping 

lever
BQLock wheel - Blade guide height adjustment
BRBlade tension hand wheel
BSMitre fence (Accessories)
BTSaw blade tension indicator window
BUOn/Off switch
CLLock wheel - Wheel door
CMVacuum connector
CNTable tilt  - clamping lever 
COTable tilt 

Fig. 2: Overview 

!	Machine base-frame
"	Upper wheel
#	Lower wheel
$	Rising part of saw blade
%	Falling part of saw blade
&	Upper blade guide
/	Lower blade guide
*	Blade guide height adjustment
)	Work table
BL	Wheel door
BM	Height adjustable protection device
BN	Table insert

15

!

"

#

$

%

&

(

)

/

BP

BR

CO

CL

BM

BN

CN

CL

CM

BQ

BL

BO

BU

BT

BS

!

"

#

$

%

&

(

)

/

BP

BR

CO

CL

BM

BN

CN

CL

CM

BQ

BL

BO

BU

BT

BS



Bandsaw
N4400

Setting up the machine

5.2 Data plate

The data plate displays the following specifications:
•	 Manufacturer info
•	 Model designation
•	 Machine number
•	 Voltage
•	 Phases
•	 Frequency
•	 Capacity
•	 Electricity
•	 Year of construction
•	  Particulars for the motor

Fig. 3: Data plate

16

Baujahr / year of constr. / annee de constr. :

A:KW:

HZ:PH:V:

NR.    :

TYPE :

Made by Hammer AUSTRIA EUROPE A-6060 HALL
KR-FELDER-STR.1 Tel.: 05223/45090 Fax 05223/45099

Maschinen + Werkzeuge für Holz
Machines + tools for wood
Machines + Outillage pour le bois



Setup and installation

6 Setup and installation

6.1 Safety instructions

Warning! Risk of injury: Improper assembly and installation can lead to serious bodily injury or equipment 
damage. For this reason these works may only be carried out by authorised, trained personnel who are 
familiar with the operation of the machine and in strict observance of all safety instructions.

Warning! Danger – electric current: Work on electrical fittings may only be carried out by qualified person-
nel and in strict observance of the safety instructions.

Before assembling and installing the machine, check to 
make sure it is complete and in good condition.

Warning! Risk of injury: An incomplete, faulty or damaged machine can lead to serious bodily injury or 
equipment damage. Assemble and install the machine and other units only if they are complete.

Attention! Risk of material damage: Only operate the machine in ambient temperatures from +10° to 
+40° C. If the instructions are not followed, damage may occur during storage.

•	 Ensure that there is sufficient space for working 
around the machine. Ensure there is ample distance 
between the machine and other solid contructions 
such as a wall or other machines.

•	 Keep the work area orderly and clean. Components 

and tools that are not fixed or have been left lying 
around may be the cause of accidents!

•	 Install the safety equipment according to the instruc-
tions and check that it functions properly.

Characteristics of the installation site:
•	 Operation/room temperature: +10° to +40° C.
•	 Ensure that the work surface is sufficiently stable and 

has the proper load-bearing capacity.
•	 Provide sufficient light at the workstation.
•	 Ensure there is sufficient clearance to or shield neigh-

bouring workstations.
•	 Risk of injury! Keep machines, tools and accessories 

etc. out of the reach of children.
•	 Vacuum hoses and electrical wires should be layed 

in such a way as to avoid tripping over them.

6.2 Positioning

17



The following points are important for a correct and ef-
ficient machine installation: 
•	 The machine should be bolted to the floor with M10 

screws for optimum stability, however take care not 
to overtighten the fastening bolts as this will increase 
vibrations. It is advisable to place vibration dampen-
ing pads between the floor and the machine.

•	 Install the machine in such a way as not to amplify 
the vibrations and machine noise.

•	 Ensure that workplace lighting is adequate.
•	 If the machine is to be installed between other ma-

chines, leave at least 80 cm distance in order to 
avoid collisions when cutting large work-pieces and 
to allow the use of equipment such as roll supports 
and additional tables.

6.2.1 Safety instructions

Setup and installation

Fig. 4: Screws
!Screws

6.2.2 Setting up the work table

•	 The table insert and positioning pin have to be re-
moved to set up the work table. 

•	 Thread the work table around the saw blade and 
mount to the machine using SKT screws and washers.

•	 Re-affix the table insert and positioning pin. 

Fig. 5: Work table

!Positioning pin
"Table insert
#Washers
$Screw

18

!

"

!
$

#



Operation

7.1 Safety instructions

Warning: Risk of injury: Improper operation may lead to severe bodily injury or material damage. For this 
reason these works may only be carried out by authorised, trained personnel who are familiar with the 
operation of the machine and in strict observance of all safety instructions.

Before starting work:
•	 Before assembling and installing the machine, check 

to make sure it is complete and in good condition.
•	 Ensure that there is sufficient space for working 

around the machine.
•	 Keep the work area orderly and clean. Components 

and tools that are not fixed or have been left lying 
around may be the cause of accidents!

•	 Ensure that all safety devices have been properly 
installed.

•	 Adjustments to the machine or tool replacement may 
only be conducted once the machine has stopped.

•	 Only clamp authorised tools to the machine.
•	 Install the vacuum system according to the instructions 

and test its function.
•	 Only process workpieces that can be safely placed 

on the machine and guided.
•	 Carefully inspect workpieces for foreign matter (nails, 

screws) which might impair processing.
•	 Support long work-pieces with additional surface 

equipment (e.g. Table extensions, Roll supports).
•	 Ensure that each unit is rotating in the proper direc-

tion.
•	 Keep tools for handling short and narrow workpieces 

close at hand.
•	 Before switching on the machine, always check to make 

sure that there are no other persons in the immediate 
vicinity of the machine.

During operation:
•	 When changing to another workpiece or when there 

is a malfunction, first switch off the machine and then 
secure it against being switched on again accidentally.

•	 Do not switch off, circumvent or decommission pro-
tective and safety devices during operation.

•	 Do not overload the machine! It is safer and performs 
better if operated within its power range. 

When working on or with the machine, the following 
must be strictly observed:
•	 Persons with long hair who are not wearing a hairnet 

are not permitted to work on or with the machine.
•	 It is prohibited to wear gloves while working on or 

with the machine. 
All jewellery (rings, bracelets, necklaces, etc.) must 
be removed before starting work on or with the ma-
chine.

When working on or with the machine, the following 
must always be worn by personnel:
•	 Sturdy, tight-fitting clothing (tear-resistant, no wide 

sleeves).
•	 Protective footwear that protects the feet from heavy 

falling objects and prevents sliding on slippery floors.
•	 Ear protection to protect against loss of hearing.

Warning: Danger – electric current: Work on electrical fittings may only be carried out by qualified person-
nel and in strict observance of the safety instructions.

Attention: Risk of material damage: Only operate the machine in ambient temperatures from +10° 
to +40° C. If the instructions are not followed, damage may occur during storage.

7 Operation

19



7.2 Switching on the machine

Warning: Risk of injury due to insufficient preparation!
It is only permitted to switch on the machine if, for the work at hand, the required preconditions are 
fulfilled and any preliminary work is completed. For this reason the instructions for adjusting, fitting and 
operating (see the corresponding chapters) must be read before switching on the machine.

Operation

Fig. 6: On- and Off switch

The bandsaw has an On- and Off switch.

The switch has to be opened to be able to switch on the 
device. 

!Lid

7.3 Authorised work techniques

If the switch lid is closed, then the machine is switched 
off automatically.

20

!



Operation

7.4 Authorised work techniques

7.4.1 Positioning the 90° end stop on the work table

Fig. 7: End stop

•	 Disconnect the machine from the mains supply.
•	 Loosen clamping lever.
•	 Tilt the work table until it rests on the stop screw.
•	 Determine the exact angle using a 90° triangle.
•	 If the 90° in the initial position is not correct, adjust 

the stop screw accordingly.
•	 Check the 90° angle once the clamping lever is back 

in place.

7.4.2 Parallel cutting fence

Fig. 8: Parallel cutting fence

•	 Use a nut to mount the fence rail to the machine ta-
ble.

•	 Slide the premounted fence onto the track.

!Nut
"Fence rail

!Work table
"Secure the clamping lever
#Stop screw

21

!
#

"

! "



7.4.3 Saw blade replacement/tension

Fig. 9: Saw blade replacement

•	 Disconnect the machine from the mains supply.
•	 Remove table insert and positioning pin.
•	 Open wheel door.
•	 Unthread old blade through the machine table.
•	 Place new saw blade over both wheels (note the di-

rection of the cut!).
•	 Release the clamping lever and using the hand 

wheel, set the saw blade track so that it lies in the 
centre of both wheels (thereby turning the wheels!) 
Close the clamping lever.

!Positioning pin
"Table insert
#Hand wheel  
$Clamping lever

•	 Check the saw blade tension and if required, adjust 
with the hand wheel. The values refer to the saw 
blade width.

Fig. 10: Scale

!Scale
"Hand wheel  

All uses which differ from the following work techniques 
have not been intended for this machine and are therefore 
not authorised.

Feed the work-piece with constant speed and pressure for-
wards without applying sideways pressure. Do not interrupt 
the cut and do not pull the work-piece backwards. When 
cutting large pieces, use appropriate table extensions or 
roll supports.

Fig. 11: Longitudinal cut

7.4.4 Longitudinal cut along the marked line

22

!

"

$

#

!

"



Use an appropriate device with the minimum measure-
ments as depicted in Fig. 12 to avoid the work-piece twist-
ing during the cutting process. 

Fig. 12: Cutting a circular work-piece

Use a push stick as depicted in Fig. 13 to prevent your 
hands from coming too close to the saw blade.

7.4.5 Cutting round work-pieces in the transverse direction

7.4.6 Longitudinal cut of narrow or thin work-pieces with the guide fence

Use an auxiliary fence with the minimum measurements 
to guide the work-piece safely. 

Fig. 14: Auxiliary fence

7.4.7 Cutting work-pieces on the upright edge

!Push stick

23

!



Use auxiliary equipment as depicted in the figure.

Fig. 16: Circular cuts

Use auxiliary equipment as depicted in the figure.

Fig. 17: Cross cut

7.4.9 Circular cuts

7.4.10 Diagonal cross cuts of rectangular work-pieces

7.4.8 Angular cuts

Use auxiliary equipment as depicted in the figure.

Fig. 15: Angular cuts

Operation

24



7.5 Applications

Selecting the type of saw blade and its width, depends 
on the material to be cut and the type of cut:

•	 Narrow saw blades are designed for curved and 
circular cuts, whereas wide saw blades are desig-
ned for straight cuts.

•	 A fine-toothed saw blade is required for hard 
wood, whereas a coarse-toothed saw blade is re-
quired for soft wood.

The gap between the individual teeth should be large 
enough to carry the material chips and to throw them 
away. If the gap is too small, the blade will overheat 
and rupture.

Do not use kinked, ruptured or bent saw blades. 

7.5.1 Blade selection and maintenance

For soft wood, the set should be a max. of twice the 
thickness of the saw blade and for hard wood, a max. of 
1.5 times the thickness of the saw blade.

Change blunt blades and have them sharpened by a 
specialist workshop or purchase a new saw blade. 
 
It is recommended to use only high quality saw blades.

The following saw blades may be used:

 Art. No.	 Blade width	 Tooth spacing
 13.7.3406	 6 mm	 4 mm
 13.7.3410	 10 mm	 6 mm
 13.7.3415	 16 mm	 8 mm
 13.7.3420	 19 mm	 8 mm

!Blade width
"Radius cut
#Tooth spacing

Fig. 18: Saw blades

Operation

25

6 10 15 20

15
40

100

150!
"

!
#



Operation

Fig. 20: Saw blade guide

7.5.2.1 Upper blade guide

7.5.2.2 Lower blade guide

!Guide rollers
"Support roller
#Clamping screw

The side guide rollers should touch the saw blade slightly 
so as to obtain a straight and vibration-free cut.   

The rear support roller prevents the saw blade thrusting 
backwards whilst cutting. 

To adjust the position of the rollers, simply loosen the 
clamping screw. 

7.5.2 Adjusting the saw blade guide

Do not change settings whilst the machine is in opera-
tion!

The upper saw blade guide has  to be lowered as 
closely as possible to the work-piece (5-10 mm). To set 
the height, open the clamping screw and turn the hand 
wheel until the desired height has been reached. Tighten 
the clamping screw once again.

Fig. 19: Guide rollers

!Guide rollers
"Support roller
#Clamping screw

26

!

"

#

!

"
#



8. Maintenance

8.1 Safety instructions
Warning! Risk of injury: Improper adjustment and setup work can lead to serious bodily injury or material 
damage. For this reason these works may only be carried out by authorised, trained personnel who are 
familiar with the operation of the machine and in strict observance of all safety instructions.

•	 Before beginning any maintenance work on the ma-
chine, switch off the machine and secure it against 
accidentally being turned on again.

•	 Before commencing any work with the machine, in-
spect it to ensure that it is complete and in technically 
good condition.

•	 Ensure that there is sufficient space for working 
around the machine.

•	 Keep the work area orderly and clean. Components 
and tools that are not fixed or have been left lying 
around may be the cause of accidents!

•	 Install the safety equipment according to the instruc-
tions and check that it functions properly.

Warning! Danger – electric current: Work on electrical fittings may only be carried out by qualified person-
nel and in strict observance of the safety instructions.

8.2 Cleaning and lubrication

•	 Regularly remove accumulated saw dust with a vacu-
um cleaner from the inside of the machine.

•	 Remove accumulated resin and dust from bearing 
surfaces taking care not to damage the wheel operat-
ing surfaces. 

•	 The wheel bearings are sealed and do not require 
lubricating.

It is not necessary to lubricate other machine parts as the 
circulating saw dust will get caught on every greased or 

oiled surface and this would for example hinder the glid-
ing properties of the blade guide or the belt tension unit.

Check periodically that all screws are tight and also 
check the condition of the protective equipment. 

Maintenance

27



Maintenance

8.3 Drive belts

Check periodically that all screws are tight and also 
check the condition of the protective equipment.  

The drive belt tension must be rechecked after a few 
hours of use to correct slackening. To check the tension, 
press the belt inwards in the centre, using a load up to 

Fig. 21: Drive belts

!Nut 1
"Nut 2

8.3.1 Adjusting the belt tension

3-4 kg. The belt deflection should not exceed 5-6 mm. 

•	 Loosen nut.
•	 The tension of the belt can be adjusted by tightening 

or loosening the nut.
•	 Screw nut on again.

It is important that the belts are always correctly ten-
sioned, as belts which are too loose will weaken the 
drive power and the impact of the brakes. Belts which 
are too tight will lead to overheating.

28

!"



Faults

9 Faults

9.1 Safety instructions

Warning! Risk of injury: Removing faults incorrectly can result in personal injury or damage the machine. 
For this reason these works may only be carried out by authorised, trained personnel who are familiar 
with the operation of the machine and in strict observance of all safety instructions.

Warning! Danger – electric current: Work on electrical fittings may only be carried out by qualified person-
nel and in strict observance of the safety instructions.

9.2 What to do in case of a fault

Stricktly speaking:
•	 In the event of a breakdown which creates danger 

for either personell or equipment the machine should 
be stopped immediately using the emergency stop.

•	 Also disconnect machine from the mains and secure 
it from being started up.

•	 Inform those responsible of faults immediately.

•	 Type and extent of fault should be determined by an 
authorised professional, as well as the cause and 
repair.

9.3 What to do after rectifying the fault

Before switching the machine back on:
•	 The fault and its cause are professionally repaired.
•	 All safety measures have been installed according to 

regulations and are faultless.
•	 People are not located in the danger area of the 

machine.

Warning! Risk of injury!

29



9.4 Faults, causes and repairs

 Problem	 Possible cause	 Repair
 The motor will not start	 Safety break switches are breaking 
	 the electric circuit
 

	 The On-switch on the motor safety 
	 switch will not engage 
 

	 One of the emergency-stop buttons 
	 is pressed down.
 The machine is not performing 	 Incorrect motor connection    
	�
	 Loose drive belts
 The cuts are not straight 
 

 The saw blade is torn at the base of the 
individual teeth 

 

 The saw blade is rupturing on the rear side 

	 Poor welded joint

	 The rear support roller of the saw 
	 blade guide is defective
 The saw blade is slipping to the back at 
the beginning of the cut 
 

 

Ensure that the side doors are 
closed properly
Ensure that the Emergency Off 
Switch (if present) is unlocked
Check that the air brake switch 
is in the correct position, or if a 
Y-switch is present, check that it is 
set to „0“
Contact an electrician

Contact an electrician

Incorrect sharpness and constant 
overheating, or otherwise incor-
rect set of saw blade

Tension according to these instructions
Check sharpness and set of saw 
blade
Check the guide fence alignment

Width of saw blade is too thick in 
relation to the diameter of the wheel

Defect or soiled wheel running 
surfaces

Contact a qualified technician

Feed rate or pressure is too high 
during cutting 

Remove present welded joint or 
redo welded joint

The saw blade is not sharp 
enough or is unsuitable for the 
type of material to be cut, or the 
surface of the wheel is defective
The blade is too thick in relation 
to the diameter of the wheel
Incorrect blade tension

Faults

Incorrectly aligned wheels

30



Faults

 Problem	 Possible cause	 Repair
 The saw blade is slipping to the back at 
the beginning of the cut 
 
 
 
	
 

 
 
 

Incorrect blade guide settings, 
poor machinability of the ma-
terial to be cut or due to not 
releasing the blade tension when 
machine is idle will cause the 
saw blade to be overloaded

The wheels are not aligned with 
one another

Can occur due to unauthorised 
adjustment of the lower wheel‘s 
adjuster screw
Irregularities on the wheel‘s run-
ning surface e.g. accumulated 
dust resulting from cutting resin-
ous materials

31



Circuit diagram

Bandsaw
N4400

10 Circuit diagram

10.1 Safety instructions

Fig. 22: Circuit diagram 1x 230 V

32



Bandsaw
N4400

33



Bandsaw
N4400

Spare parts

11 Spare parts

11.1 Machine base-frame

Eigentum der Firma Felder KG. Es darf 
ohne Erlaubnis weder veräüßert, kopiert 
noch 3. Personen mitgeteilt werden.

34

12
3

45

67

8

9

1 01 1
1 2
1 3

1 4

1 5

1 6
1 7 1 8

1 9

2 0

2 1

2 2
2 3

2 4
2 5

2 7
2 6

2 8

2 9
3 0

3 1
3 2

3 5

3 3

3 4

3 6

3 7
3 8 1 6

3 9
2 8

4 1
4 0

4 2

4 3

4 4

4 7
4 6

4 5

4 9

4 8

Maschinenständer
gültig ab

10/2007
N4400-E01_01
Stand 09/2008

1	 504-15-469	 INBUSSCHRAUBE M412
2	 406AA	 SCHEIBE M4 VERZINKT
3	 504-15-534	 Schalterschutzabdeckung
4	 504-15-470	 SCHRAUBE M4X40
5	 504-15-525	 Sicherheitsschalter
6	 504-15-483	 Einspann Mutter
7	 504-15-475	 Bandsägerahmen
8	 504-15-457	 Türscharnier N4400/FB
9	 406AA	 SCHEIBE M4 VERZINKT
10	 401C	 SKT MUTTER M4 VERZINKT
11	 504-15-543	 obere Türe
12	 504-15-487	 durchsichtige Scheibe
13	 504-15-514	 Flachkopfschraube
14	 423BB	 INBUSSCHRAUBE M6X10 SCHWARZ
15	 504-15-489	 Verbindungsstück
16	 418CJ	 SKT SCHRAUBE M6X20 SCHWARZ
17	 504-15-541	 Schlauch
18	 440A	 SICHERHEITSSECHSKANTMUTTER M6
19	 504-15-465	 Flügelgriff M6x20
20	 404D	 SCHEIBE M8 VERZINKT
21	 504-15-497	 Schutzabdeckung
22	 504-15-502	 untere Tür
23	 504-15-522	 Gewindemutter
24	 504-15-472	 Blechschraube st 4.8x16
25	 404I	 SCHEIBE M5 VERZINKT

26	 504-15-482	 Bürstenausleger
27	 504-15-481	 Bürste
28	 423BB	 INBUSSCHRAUBE M6X10 SCHWARZ
29	 406C	 SCHEIBE M4 VERZINKT
30	 401D	 SKT MUTTER M6 VERZINKT
31	  	 Erdungskabel
32	 418EA	 SKT SCHRAUBE M10X20 SCHWARZ
33	 504-15-458	 Exzenterhandrad Türschließer N4400
34	 406EA	 SCHEIBE M10 VERZINKT
35	 440C	 SICHERHEITSSECHSKANTMUTTER M10
36	 504-15-503	 unteres Führungsaggregat
37	 401F	 SKT MUTTER M10 VERZINKT
38	 504-15-538	 Tischhalterung
39	 504-15-478	 Winkel
40	 504-15-523	 Andruckrolle
41	 504-15-530	 Sprungplatte
42	 418CP	 SKT SCHRAUBE M6X40 SCHWARZ
43	 401D	 SKT MUTTER M6 VERZINKT
44	 417DC	 SKT SCHRAUBE M10X70 SCHWARZ
45	 504-15-520	 geführter Anschlusswinkel
46	 504-15-476	 große Scheibe
47	 418CI	 SKT SCHRAUBE M6X16 VERZINKT
48	 401E	 SKT MUTTER M8 VERZINKT
49	 504-15-493	 Flugring

Pos. Teilenummer Teilebezeichnung Pos. Teilenummer Teilebezeichnung



Bandsaw
N4400

Spare parts

11.2 Machine table

Eigentum der Firma Felder KG. Es darf 
ohne Erlaubnis weder veräüßert, kopiert 
noch 3. Personen mitgeteilt werden.

35

1

3

2

6 5

7
8

9 1 0

1 1

4

1 2

1 5

1 4

1 92 0

2 2
2 3 2 42 1

2 6

2 8
2 9

2 7

2 5

3 3

3 4

3 0

1 3

1 6
1 71 8

2 5

3 1 3 2

Maschinentisch
gültig ab

10/2007
N4400-E02_01
Stand 09/2008

1	 423BB	 INBUSSCHRAUBE M6X10 SCHWARZ
2	 504-15-539	 Drehzapfenausleger
3	 504-15-464	 Klemmhebel Euromodel,M12
4	 404F	 SCHEIBE M12 VERZINKT
5	 406C	 SCHEIBE M4 VERZINKT
6	 504-15-499	 Führungsachse
7	 504-15-496	 Zahnradwelle
8	 504-15-494	 Zahnrad
9	 504-15-515	 Bolzen
10	 504-15-527	 Schraubenschlüssel
11	 504-15-532	 Stützseil
12	 504-15-469	 INBUSSCHRAUBE M412
13	 402IA	 SKT MUTTER M4 VERZINKT FLACH
14	 504-15-537	 Tischeinsatz
15	 504-15-535	 Tisch
16	 406EA	 SCHEIBE M10 VERZINKT
17	 401F	 SKT MUTTER M10 VERZINKT
18	 504-15-491	 Anschlagsbolzen
19	 504-15-513	 Kunststoffschraube
20	 504-15-467	 Rändelschraube D40 M8x120
21	 504-15-466	 Klemmhebel Euromodel, M10x20 Messing
22	 504-15-490	 Anschlaggehäuse
23	 504-15-516	 Bolzen
24	 504-15-479	 Winkel
25	 406EA	 SCHEIBE M10 VERZINKT

26	 504-15-498	 Führungsschiene
27	 504-15-540	 Drehzapfenausleger
28	 440C	 SICHERHEITSSECHSKANTMUTTER M10
29	 504-15-501	 Abdrückschraube
30	 504-15-484	 Schlossschraube
31	 504-15-474	 Winkelanzeige
32	 504-15-521	 Gewinde
33	 402C	 SKT MUTTER M12 VERZINKT FLACH
34	 504-15-468	 SKT SCHRAUBE M12X35

Pos. Teilenummer Teilebezeichnung Pos. Teilenummer Teilebezeichnung



Bandsaw
N4400

Spare parts

11.3 Height adjustable protection device

Eigentum der Firma Felder KG. Es darf 
ohne Erlaubnis weder veräüßert, kopiert 
noch 3. Personen mitgeteilt werden.

36

1 2

1 0

1 1

1 4

1 3

1 5
1 6

1 7

2 1
2 0

1 8

2 6

2 7

2 52 3 2 4

2 2

1 9

1
235 467

9

8

Höhenverstellbare Schutzeinrichtung
gültig ab

10/2007
N4400-E03_01
Stand 09/2008

1	 504-15-462	 Rändelschraube D80 M10x60
2	 504-15-495	 Zahnrad
3	 406EA	 SCHEIBE M10 VERZINKT
4	 440C	 SICHERHEITSSECHSKANTMUTTER M10
5	 407EA	 FEDERRING M10 VERZINKT
6	 504-15-480	 Winkel
7	 418CJ	 SKT SCHRAUBE M6X20 SCHWARZ
8	 406C	 SCHEIBE M4 VERZINKT
9	 423BB	 INBUSSCHRAUBE M6X10 SCHWARZ
10	 504-15-531	 Sprungplatte
11	 418CI	 SKT SCHRAUBE M6X16 VERZINKT
12	 504-15-465	 Flügelgriff M6x20
13	 504-15-522	 Gewindemutter
14	 504-15-519	 Schutzabdeckung
15	 504-15-488	 durchsichtige Scheibe
16	 504-15-514	 Flachkopfschraube
17	 401C	 SKT MUTTER M4 VERZINKT
18	 406AA	 SCHEIBE M4 VERZINKT
19	 504-15-542	 oberes Klingenführungsaggregat
20	 406C	 SCHEIBE M4 VERZINKT
21	 406C	 SCHEIBE M4 VERZINKT
22	 504-15-492	 fixer Anschlag
23	 418DC	 SKT SCHRAUBE M8X20 SCHWARZ
24	 401E	 SKT MUTTER M8 VERZINKT
25	 504-15-460	 Rändelschraube D60 M12x45

26	 504-15-500	 geführter Anschlusswinkel
27	 504-15-485	 Sicherungsring

Pos. Teilenummer Teilebezeichnung Pos. Teilenummer Teilebezeichnung



Bandsaw
N4400

Spare parts

11.4 Upper wheel

Eigentum der Firma Felder KG. Es darf 
ohne Erlaubnis weder veräüßert, kopiert 
noch 3. Personen mitgeteilt werden.

37

17

3

2

4

18

6

7

5 1

8

10111213

9

14

16

15

19 29
28 27

20

23

22

24

25

21

26

31
30

Oberes Laufrad
gültig ab

10/2007
N4400-E04_01
Stand 09/2008

1	 504-15-463	 Klemmgriff M12
2	 504-15-461	 Rändelschraube D80 M12x60
3	 504-15-549	 oberer Antriebsachsenausleger
4	 401HA	 SKT MUTTER M14 VERZINKT
5	 418EC	 SKT SCHRAUBE M10X30 SCHWARZ
6	 401F	 SKT MUTTER M10 VERZINKT
7	 504-15-548	 oberes Antriebsachsenscharnier
8	 504-15-547	 obere Antriebsachse
9	 504-15-456	 Sägebandauflage N4400 lt. Zg.503-007-028
10	 504-15-486	 Sicherungsring
11	 432G	 RILLENKUGELLAGER 6205 ZZ
12	 504-15-528	 Distanzscheibe
13	 504-15-545	 oberes Antriebsrad
14	 406EA	 SCHEIBE M10 VERZINKT
15	 407EA	 FEDERRING M10 VERZINKT
16	 418EA	 SKT SCHRAUBE M10X20 SCHWARZ
17	 418CP	 SKT SCHRAUBE M6X40 SCHWARZ
18	 440A	 SICHERHEITSSECHSKANTMUTTER M6
19	 401D	 SKT MUTTER M6 VERZINKT
20	 406C	 SCHEIBE M4 VERZINKT
21	 418CI	 SKT SCHRAUBE M6X16
22	 504-15-459	 2-Speichen Handrad D-160
23	 504-15-529	 Felder
24	 504-15-512	 Nadellager
25	 504-15-473	 Justierstange

26	 504-15-477	 Block
27	 404D	 SCHEIBE M8 VERZINKT
28	 418DQ	 SKT SCHRAUBE M8X16 SCHWARZ
29	 504-15-526	 Auslegerachse
30	 401E	 SKT MUTTER M8 VERZINKT
31	 504-15-544	 obere Achse

Pos. Teilenummer Teilebezeichnung Pos. Teilenummer Teilebezeichnung



Bandsaw
N4400

Spare parts

11.5 Lower wheel

Eigentum der Firma Felder KG. Es darf 
ohne Erlaubnis weder veräüßert, kopiert 
noch 3. Personen mitgeteilt werden.

38

1
2
3

4

7 8 9

10 11 1 2

13

6

1 5
1 4 1 6

17 1 85
1 9

20

Unteres Laufrad
gültig ab

10/2007
N4400-E05_01
Stand 09/2008

1	 504-15-509	 Motor 3x400V, 50Hz
1	 504-15-507	 Motor 1x230V, 50Hz
1	 504-15-508	 Motor 1x230V, 60Hz
2	 401F	 SKT MUTTER M10 VERZINKT
3	 406EA	 SCHEIBE M10 VERZINKT
4	 504-15-510	 Motorhebel
5	 406EA	 SCHEIBE M10 VERZINKT
6	 418EJ	 SKT SCHRAUBE M10X60 SCHWARZ
7	 418EA	 SKT SCHRAUBE M10X20 SCHWARZ
8	 407EA	 FEDERRING M10 VERZINKT
9	 504-15-504	 unteres Antriebsrad
10	 504-15-486	 Sicherungsring
11	 504-15-528	 Distanzscheibe
12	 432G	 RILLENKUGELLAGER 6205 ZZ
13	 504-15-456	 Sägebandauflage N4400 lt. Zg.503-007-028
14	 504-15-506	 untere Antreibsachse
15	 504-15-468	 SKT SCHRAUBE M12X35
16	 401G	 SKT MUTTER M12 VERZINKT
17	 500-12-008	 Keilriemen SPZ 1000 für Bandsäge N4400
18	 418EC	 SKT SCHRAUBE M10X30 SCHWARZ
19	 504-15-511	 Motorriemenscheibe
20	 418CI	 SKT SCHRAUBE M6X16

Pos. Teilenummer Teilebezeichnung Pos. Teilenummer Teilebezeichnung



Bandsaw
N4400

Spare parts

11.6 Safety equipment

Eigentum der Firma Felder KG. Es darf 
ohne Erlaubnis weder veräüßert, kopiert 
noch 3. Personen mitgeteilt werden.

39

3

6

2

1

5 4

7

9

1 11 0

1 2

8

Schutzeinrichtungen
gültig ab

10/2007
N4400-E06_01
Stand 09/2008

1	  	 Maschinenständer
2	  	 Deckel E-Schalter
3	 504-15-533	 Schalterabdeckplatte
4	 504-15-471	 Blechschraube
5	 418AC	 SKT SCHRAUBE M4X16 VERZINKT
6	 504-15-454	 Elektroschaltgerät f.N4400 3x400,50Hz
6	 504-15-455	 Elektroschaltgerät f.N4400 1x230,50Hz
7	 504-15-505	 unteres Antriebsaggregat
8	 504-15-524	 Gummimanschette(schlauch)
9	 504-15-536	 Tischaggregat
10	  	 Blattschutz (Baugruppe)
11	 504-15-518	 Anschlussstecker 3x400V
12	 504-15-546	 oberes Antriebsaggregat
15	 504-15-509	 Motor 3x400V, 50Hz
16	 504-15-517	 Anschlussstecker 1x230V
19	 504-15-517	 Anschlussstecker 1x230V

Pos. Teilenummer Teilebezeichnung Pos. Teilenummer Teilebezeichnung



Bandsaw
N4400

 Index

Bandsaw
N4400

12 Index

A
Adjusting the belt tension, 28
Angular cuts, 24
Applications, 25

C
Causes and problem elimination, 30
Changes, 8
Circuit diagram, 32
Circuit diagram 1 x 230V, 32
Circuit diagram 3 x 400V, 33
Circular cuts, 24
Cleaning, 27
Conversions, 8
Copyright, 6
Cross cut, 24
Cutting circular work-pieces, 23
Cutting work-pieces on the upright edge, 23

D
Dangers, 10
Data plate, 16
Declaration of Conformity, 11
Dimensions, 12
Disposal, 7
Drive belts, 28
Dust extraction, 14

E
Electrical connection, 12
Explanations of the symbols, 5

F
Faults, 29

G
General, 5

I
Installation, 17
Installation dimensions, 18

L
Liability, 6
Longitudinal cut along a line, 22
Longitudinal cut of narrow or thin work-pieces, 23
Lower blade guide, 26
Lubrication, 27

M
Maintenance, 27
�

N
Noise emissions, 13

O
Operation, 19
Other risks, 10
Overview, 15

P
Parallel cutting fence, 21
Personal protective equipment, 10
Positioning, 17

S
Safety, 8
Safety instructions, 17, 19, 27, 29
Saw blade maintenance, 25
Saw blade replacement, 22
Saw blade selection, 25
Setting the 90° end stop, 20
Setting the saw blade guides , 26
Setting up the machine, 15
Setting up the work table, 28
Spare parts, 6
Storage conditions, 12
Switching off the machine, 20
Switching on the machine, 20

T
Technical data, 12
Tension saw blade, 22

U
Upper blade guide, 26

W
Warranty, 6
Warranty notice, 6
Weight, 12
What is required of the personnel, 9
What to do after rectifying the fault, 29
What to do in case of a fault, 29
Working techniques, 20
Work safety, 9

40





KR-Felder-Str. 1 
A-6060 Hall in Tirol 
Tel.: +43 (0) 52 23 / 45 0 90 
Fax: +43 (0) 52 23 / 45 0 99 
Email: info@hammer.at 
Internet:: www.hammer.at




 

 

Tel. hotlineOrder-Fax
Order No. Article Description Pcs.

Please stamp

yes,	 send me the new 
	 HAMMER-catalog.

WARRANTY

Date: Signature:

First Name Name/Company Name

Important: For company orders - please provide the VAT registration 
number!

Post Code/City

Fax No. (Area Code) 

Availability (time)

Street + House-No.

Phone No. (Area Code)

Mobile No. (Code) 

Send to my address, subject to your delivery and payment conditions:

@ 
Email Address 

Yes, please send me your Newsletter.

In this position is your Warranty Card!

After sending in your warranty card you will 
receive: 
A certificate of the expanded HAMMER warranty!

HAMMER-Info-Zentrum
Tel.: (A) 0 52 23 / 45 0 90
Fax: (A) 0 52 23 / 45 0 99
Email: info@hammer.at
http://www.hammer.at

Business hours:
Mo. - Fr.: 0900	 -	 1200

 1300	 -	 1700

Sa.: 0900	 -	 1130





+43 5223 45 0 99
+43 5223 45090

E-mailinfo@hammer.at 



Hammer-Info-Zentrum

KR-FELDER-STR. 1

A-6060 HALL in Tirol 
Austria





yes,	 send me the new  
HAMMER-catalog.

First Name Name/Company Name

Important: For company orders - please provide the VAT registration 
number!

Street + House-No. Post Code/City

Phone No. (Area Code) Fax No. (Area Code) 

Mobile No. (Code) Availability (time)

@ 
Email Address 

Yes, please send me your Newsletter.

Electrical 
Equipment: V PH Hz A

HAMMER- Qualified personnel
HAMMER- Operation manual

KW Year of Manufacture

Machine 
Number:

Machine type:

Received on: Machine was 
bought from:

Cellar / basement First or ground floor Loft / Attic
Machine 
Location:

Machine set-up and training 
was completed by:

Please fill in the following information from your data plate on your machine:




	1 General
	1.1 Explanations of the symbols
	1.2 Information regarding the manual
	1.3 Liability and warranty
	1.4 Copyright
	1.6 Spare parts
	1.7 Disposal

	2 Safety
	2.1 Intended use
	2.2 Manual contents
	2.3 Making changes and modifications to the machine
	2.4 Responsibilities of the operator
	2.5 What is required of the personnel
	2.6 Work safety
	2.7 Personal safety
	2.8 Hazards arising from the machine
	2.9 Other risks

	3 Declaration of Conformity
	4 Technical data
	4.1 Dimensions and weight
	4.2 Operation and storage conditions
	4.3 Electrical connection
	4.4 Noise emissions
	4.5 Dust extraction

	5. Setting up the machine
	5.1 Overview
	5.2 Data plate

	6 Setup and installation
	6.1 Safety instructions
	6.2 Positioning
	6.2.1 Safety instructions
	6.2.2 Setting up the work table


	7 Operation
	7.1 Safety instructions
	7.2 Switching on the machine
	7.3 Authorised work techniques
	7.4 Authorised work techniques
	7.4.1 Positioning the 90° end stop on the work table
	7.4.2 Parallel cutting fence
	7.4.3 Saw blade replacement/tension
	7.4.4 Longitudinal cut along the marked line
	7.4.5 Cutting round work-pieces in the transverse direction
	7.4.6 Longitudinal cut of narrow or thin work-pieces with the guide fence
	7.4.7 Cutting work-pieces on the upright edge
	7.4.8 Angular cuts
	7.4.9 Circular cuts
	7.4.10 Diagonal cross cuts of rectangular work-pieces

	7.5 Applications
	7.5.1 Blade selection and maintenance
	7.5.2 Adjusting the saw blade guide
	7.5.2.1 Upper blade guide
	7.5.2.2 Lower blade guide


	8. Maintenance
	8.1 Safety instructions
	8.2 Cleaning and lubrication
	8.3 Drive belts
	8.3.1 Adjusting the belt tension


	9 Faults
	9.1 Safety instructions
	9.2 What to do in case of a fault
	9.3 What to do after rectifying the fault
	9.4 Faults, causes and repairs

	10 Circuit diagram
	10.1 Safety instructions

	11 Spare parts
	11.1 Machine base-frame
	11.2 Machine table
	11.3 Height adjustable protection device
	11.4 Upper wheel
	11.5 Lower wheel
	11.6 Safety equipment

	12 Index
	1 Généralités
	1.1 Explication des symboles
	1.2 Informations sur le manuel d‘instruction
	1.3 Responsabilité et garantie
	1.4 Protection des droits d‘auteur
	1.6 Pièces de rechange
	1.7 Recyclage

	2 Sécurité
	2.1 Utilisation conforme
	2.2 Contenu du manuel d‘instruction
	2.3 Changements et transformations sur la machine
	2.4 Responsabilité de l‘utilisateur
	2.5 Consignes au personnel
	2.6 Sécurité du travail
	2.7 Équipement pour la sécurité du personnel
	2.8 Les dangers qui peuvent venir de la machine
	2.9 Risques latents

	3 Déclaration de conformité
	4 Données techniques
	4.1 Dimensions et poids
	4.2 Conditions de fonctionnement et de stockage
	4.3 Branchement électrique
	4.4 Emission de bruit
	4.5 Aspiration

	5. Montage
	5.1 Vue générale
	5.2 Plaque caractéristique

	6 Mise en place et installation
	6.1 Consignes de sécurité
	6.2 Installation
	6.2.1 Consignes de sécurité
	6.2.2 Montage du chariot coulissant


	7 Maniement
	7.1 Consignes de sécurité
	7.2 Démarrage
	7.3 Techniques de travail autorisées
	7.4 Techniques de travail autorisées
	7.4.1 Réglage de la butée à 90° sur la table de travail
	7.4.2 Guide de coupe parallèle
	7.4.3 Changer / tendre la bande
	7.4.4 Coupe longitudinale suivant une ligne de référence
	7.4.5 Découpe de piéces à section cylindrique
	7.4.6 Coupe longitudinale de petites pièces, ou pièces de faible épaisseur au moyen du guide de coupe 
	7.4.7 Découpe de pièces sur chant.
	7.4.8 Coupe d‘angle
	7.4.9 Coupe circulaire
	7.4.10 Coupe en diagonale

	7.5 Applications
	7.5.1 Choix et entretien des lames de scie
	7.5.2 Réglage du guide lame
	7.5.2.1 Guide de lame supérieur
	7.5.2.2 Guide de lame inférieur


	8. Entretien
	8.1 Consignes de sécurité
	8.2 Nettoyage et graissage
	8.3 Courroie
	8.3.1 Réglage de la tension de la courroie


	9 Mauvais fonctionnements
	9.1 Consignes de sécurité
	9.2 Conduite en cas de mauvais fonctionnement
	9.3 Conduite après résolution du mauvais fonctionnement
	9.4 Problèmes, causes et solutions

	10 Plan électrique
	10.1 Consignes de sécurité

	11 Pièces de rechange
	11.1 Bâti de la machine
	11.2 Table de machine
	11.3 Dispositif de protection réglable en hauteur
	11.4 Volant supérieur
	11.5 Volant inférieur
	11.6 Capot de protection pour scie circulaire

	12 Index
	1 Dane ogólne
	1.1 Objaśnienie symboli
	1.2 Informacje o instrukcji obsługi
	1.3 Odpowiedzialność i gwarancja
	1.4 Prawa autorskie
	1.6 Części zamienne
	1.7 Złomowanie

	2 Bezpieczeństwo
	2.1 Użytkowanie zgodne z przeznaczeniem
	2.2 Treść instrukcji obsługi
	2.3 Zmiany i przebudowa maszyny
	2.4 Odpowiedzialność użytkownika
	2.5 Wymogi stawiane personelowi
	2.6 Bezpieczeństwo pracy
	2.7 Osobiste środki bezpieczeństwa
	2.8 Potencjalne zagrożenia ze strony maszyny
	2.9 Ryzyka śladowe

	3 Deklaracja zgodności WE
	4 Dane techniczne
	4.1 Wymiary i ciężar
	4.2 Warunki użytkowania i składowania
	4.3 Przyłącze elektryczne
	4.4 Emisja hałasu
	4.5 Odciąg

	5. Części składowe
	5.1 Rysunek poglądowy
	5.2 Tabliczka znamionowa

	6 Ustawienie i instalacja
	6.1 Zasady bezpieczeństwa
	6.2 Ustawienie
	6.2.1 Zasady bezpieczeństwa
	6.2.2 Montaż stołu roboczego


	7 Obsługa
	7.1 Zasady bezpieczeństwa
	7.2 Włączanie obrabiarki
	7.3 Techniki pracy
	7.4 Techniki pracy
	7.4.1 Ustawianie kąta prostego ogranicznika końcowego przy stole roboczym
	7.4.2 Przykładnia równoległa
	7.4.3 Wymiana/naprężanie piły taśmowej
	7.4.4 Cięcie wzdłuż narysowanej linii
	7.4.5 Cięcie elementów okrągłych w kierunku poprzecznym
	7.4.6 Cięcie wzdłużne elementów wąskich lub cienkich z przykładnicą poprzeczną
	7.4.7 Cięcie elementów na sztorc
	7.4.8 Cięcia pod kątem
	7.4.9 Cięcia kołowe
	7.4.10 Rozcinanie po przekątnej elementów prostokątnych

	7.5 Zastosowania
	7.5.1 Dobór i konserwacja taśm
	7.5.2 Ustawianie prowadzenia taśmy
	7.5.2.1 Górna prowadnica taśmy
	7.5.2.2 Dolna prowadnica taśmy


	8. Konserwacja
	8.1 Zasady bezpieczeństwa
	8.2 Czyszczenie i smarowanie
	8.3 Pasek klinowy
	8.3.1 Regulacja naprężenia paska


	9 Usterki
	9.1 Zasady bezpieczeństwa
	9.2 Postępowanie w razie usterki
	9.3 Postępowanie po usunięciu usterki
	9.4 Usterki, ich przyczyny i usuwanie

	10 Schemat
	10.1 Zasady bezpieczeństwa

	11 Części zamienne
	11.1 Korpus maszyny
	11.2 Stół maszyny
	11.3 Osłona o regulowanej wysokości
	11.4 Górne koło napędowe
	11.5 Dolne koło napędowe
	11.6 Podstawowe procedury w ramach 

	12 Indeks
	1 Allmänt
	1.1 Symbolförklaring
	1.2 Information beträffande bruksanvisningen
	1.3 Ansvar och garanti
	1.4 Upphovsrättsskydd
	1.6 Reservdelar
	1.7 Återvinning

	2 Säkerhet
	2.1 Avsedd användning
	2.2 Bruksanvisningens innehåll
	2.3 Förändringar och ombyggnader av maskinen
	2.4 Den driftansvariges ansvar
	2.5 Krav på personalen
	2.6 Arbetssäkerhet
	2.7 Personlig skyddsutrustning
	2.8 Risker som kan utgå från maskinen
	2.9 Kvarvarande risker

	3 Försäkran om överensstämmelse
	4 Tekniska data
	4.1 Mått och vikt
	4.3 Elektrisk anslutning
	4.4 Bulleremission
	4.5 Spånsug

	5. Uppbyggnad
	5.1 Översikt
	5.2 Typskylt

	6 Uppställning och installation
	6.1 Säkerhetsanvisningar
	6.2 Uppställning
	6.2.1 Säkerhetsanvisningar
	6.2.2 Bygga upp arbetsbord


	7 Manövrering
	7.1 Säkerhetsanvisningar
	7.2 Start
	7.3 Tillåtna arbetssätt
	7.4 Tillåtna arbetssätt
	7.4.1 Ställa in det 90° ändanhållet på arbetsbordet
	7.4.2 Parallellanhåll
	7.4.3 Byta/spänna bandsågblad
	7.4.4 Klyvning längs med en markerad linje
	7.4.5 Kapa runda arbetsstycken på tvären
	7.4.6 Klyvning av smala eller tunna arbetsstycken med längsanhållet
	7.4.7 Klyvning av arbetsstycken på högkantsidan
	7.4.8 Vinkelsnitt
	7.4.9 Cirkelsnitt
	7.4.10 Diagonal kapning av kvadratiska arbetsstycken

	7.5 Användning
	7.5.1 Urval och service på bandsågblad
	7.5.2 Inställning av bandsågbladsstyrning
	7.5.2.1 Övre bandsågbladsstyrning
	7.5.2.2 Nedre bandsågbladsstyrning


	8. Skötsel
	8.1 Säkerhetsanvisningar
	8.2 Rengöring och smörjning
	8.3 Kilrem
	8.3.1 Ställa in remspänningen


	9 Störningar
	9.1 Säkerhetsanvisningar
	9.2 Åtgärder vid störning
	9.3 Åtgärder efter felavhjälpning
	9.4 Fel, orsaker och åtgärder

	10 Kopplingsschema
	10.1 Säkerhetsanvisningar
	10.2 Säkerhetsanvisningar

	11 Reservdelar
	11.1 Maskinstativ
	11.2 maskinbord
	11.3 Skyddsanordning, inställbar höjd
	11.4 Övre löphjul
	11.5 Undre löphjul
	11.6 Skyddsanordningar

	12 Index
	1 Date generale
	1.1 Explicarea simbolurilor
	1.2 Informaţii cu privire la instrucţiunile de utilizare
	1.3 Răspunderea şi garanţia
	1.4 Drepturile de autor
	1.6 Piese de schimb
	1.7 Eliminarea

	2 Siguranţa
	2.1 Utilizarea conform destinaţiei prevăzute
	2.2 Conţinutul instrucţiunilor de utilizare
	2.3 Modificări şi transformări la nivelul maşinii
	2.4 Răspunderea utilizatorului
	2.5 Cerinţe la adresa personalului
	2.6 Siguranţa muncii
	2.7 Echipamentul personal de protecţie
	2.8 Pericole care pot fi generate de maşină
	2.9 Riscuri reziduale

	3 Declaraţia de conformitate
	4 Date tehnice
	4.1 Dimensiuni şi greutate
	4.2 Condiţii de exploatare şi depozitare
	4.3 Cuplarea electrică
	4.4 Emisia sonoră
	4.5 Exhaustare

	5 Structura
	5.1 Prezentare generală
	5.2 Plăcuţa de fabricaţie

	6 Amplasarea şi instalarea
	6.1 Indicaţii de siguranţă
	6.2 Amplasarea
	6.2.1 Indicaţii de siguranţă
	6.2.2 Montarea mesei de lucru


	7 Deservirea
	7.1 Indicaţii de siguranţă
	7.2 Pornirea
	7.3 Tehnici de lucru admise
	7.4 Tehnici de lucru admise
	7.4.1 Reglarea opritorului final de 90° al mesei de lucru
	7.4.2 Opritorul paralel
	7.4.3 Înlocuirea/întinderea panglicii de ferăstrău
	7.4.4 Tăiere longitudinală de-a lungul unei linii marcate
	7.4.5 Tăierea unor repere rotunde în direcţie transversală
	7.4.6 Tăierea longitudinală a unor repere strâmte sau subţiri cu opritorul longitudinal
	7.4.7 Tăierea unor repere aşezate pe muchie 
	7.4.8 Tăieri în unghi
	7.4.9 Tăieri circulare
	7.4.10 Tăiere diagonală de separare a unor repere dreptunghiulare

	7.5 Utilizări
	7.5.1 Selecţia şi întreţinerea panglicilor de ferăstrău
	7.5.2 Reglarea ghidajului panglicii
	7.5.2.1 Ghidajul superior al panglicii de ferăstrău
	7.5.2.2 Ghidajul inferior al panglicii de ferăstrău


	8 Mentenanţa
	8.1 Indicaţii de siguranţă
	8.2 Curăţarea şi gresarea
	8.3 Cureaua trapezoidală
	8.3.1 Reglarea tensiunii curelei


	9 Deranjamente
	9.1 Indicaţii de siguranţă
	9.2 Comportamentul în cazul unor defecţiuni
	9.3 Comportamentul după remedierea defecţiunilor
	9.4 Defecţiuni, cauze şi remedii

	10 Schema de conexiuni
	10.1 Indicaţii de siguranţă
	10.2 Indicaţii de siguranţă

	11 Piese de schimb
	11.1 Batiu maşină
	11.2 Masa mașinii
	11.3 Dispozitiv de protecţie cu ajustarea înălţimii
	11.4 Roata alergătoare superioară
	11.5 Roata alergătoare inferioară
	11.6 Dispozitive de protecţie

	12 Index
	1 Általános tudnivalók
	1.1 Jelmagyarázat
	1.2 Információk a kezelési utasításhoz
	1.3 Szavatosság
	1.4 Szerzői jogvédelem
	1.6 Alkatrészek
	1.7 Ártalmatlanítás

	2 Biztonság
	2.1 Rendeltetésszerű használat
	2.2 Az üzemeltetési útmutató tartalma
	2.3 Módosítások és átalakítások a gépen
	2.4 Az üzemeltető felelőssége
	2.5 A személyzettel szembeni követelmények
	2.6 Munkabiztonság
	2.7 Személyes védőfelszerelés
	2.8 A gép által előidézett veszélyek
	2.9 További veszélyforrások

	3 Megfelelőségi tanúsítvány
	4 Műszaki adatok
	4.1 Méret és súly
	4.2 Üzemeltetési és tárolási feltételek
	4.3 Elektromos bekötés
	4.4 Zajkibocsátás
	4.5 Elszívóberendezés

	5. Felépítés
	5.1 Áttekintés
	5.2 Típustábla

	6 Felállítás és telepítés
	6.1 Biztonsági utasítások
	6.2 A gép felállítása
	6.2.1 Biztonsági utasítások
	6.2.2 A munkaasztal összeszerelése


	7 Kezelés
	7.1 Biztonsági utasítások
	7.2 Bekapcsolás
	7.3 Kikapcsolás
	7.4 Műveletek
	7.4.1 A  90°-os végállásütköző beállítása a munkaasztalon 
	7.4.2 Párhuzamütköző
	7.4.3 Fűrészlapcsere, -feszítés
	7.4.4 Hosszanti vágás előrajzolt vonalon
	7.4.5 Hengeres munkadarab keresztirányú vágása
	7.4.6 Keskeny vagy vékony munkadarab hosszanti vágása vonalzóval
	7.4.7 Élére állított munkadarab vágása 
	7.4.8 Szögbevágás
	7.4.9 Kör vágása
	7.4.10 Szögletes munkadarab átlós vágása

	7.5 Az alkalmazások köre
	7.5.1 A fűrészszalag kiválasztása és karbantartása
	7.5.2 A szalagvezető beállítása
	7.5.2.1 Felső fűrészszalag-vezető
	7.5.2.2 alsó fűrészszalag-vezető


	8. Karbantartás
	8.1 Biztonsági utasítások
	8.2 Tisztítás és kenés
	8.3 Ékszíj
	8.3.1 A szíjfeszesség beállítása


	9 Üzemzavarok/meghibásodások
	9.1 Biztonsági utasítások
	9.2 Mit tegyünk üzemzavar esetén
	9.3 Mit tegyünk az üzemzavar elhárítása után
	9.4 Hibák, okok, elhárítás

	10 Kapcsolási rajz
	10.1 Biztonsági utasítások
	10.2 Biztonsági utasítások

	11 A rudazat alkatrészei
	11.1 Gépállvány
	11.2 gépasztal
	11.3 függőlegesen állítható védőberendezés
	11.4 felső fűrészkerék
	11.5 alsó fűrészkerék
	11.6 Biztonsági berendezések

	12 Tárgymutató
	1 Общие положения
	1.1 Пояснения к условным обозначениям
	1.2 Сведения о руководстве по эксплуатации
	1.3 Ответственность и гарантия
	1.4 Защита авторских прав
	1.6 Запасные части
	1.7 Утилизация

	2 Техника безопасности
	2.1 Использование по назначению
	2.2 Содержание руководства по эксплуатации
	2.3 Изменения и реконструкция станка
	2.4 Ответственность эксплуатирующей стороны
	2.5 Требования к персоналу
	2.6 Безопасность эксплуатации
	2.7 Индивидуальные средства защиты
	2.8 Опасности, которые могут возникнуть при работе на станке
	2.9 Сохраняющиеся опасности

	3 Сертификат соответствия
	4 Технические данные
	4.1 Размеры и вес
	4.2 Условия хранения и эксплуатации
	4.3 Электропитание
	4.4 Величины уровня шума
	4.5 Вытяжка

	5. Сборка станка
	5.1 Общее устройство
	5.2 Фирменная табличка

	6 Установка и монтаж
	6.1 Указания по технике безопасности
	6.2 Установка
	6.2.1 Указания по технике безопасности
	6.2.2 Монтаж рабочего стола


	7 Эксплуатация
	7.1 Указания по технике безопасности
	7.2 Включение
	7.3 Разрешённые к выполнению на станке операции
	7.4 Разрешённые к выполнению на станке операции
	7.4.1 Регулировка конечного упора 90° на рабочем столе
	7.4.2 Параллельный упор
	7.4.3 Замена/зажим пильной ленты
	7.4.4 Продольный рез вдоль обозначенной линии
	7.4.5 Резание круглых заготовок в поперечном направлении
	7.4.6 Продольный рез узких или тонких заготовок с продольным упором
	7.4.7 Резание заготовок со стороны ребра
	7.4.8 Резка под углом
	7.4.9 Резка по окружности
	7.4.10 Диагональная распиловка прямоугольных заготовок

	7.5 Способы применения
	7.5.1 Выбор и техобслуживание пильных лент
	7.5.2 Регулировка направляющей пильной ленты
	7.5.2.1 Верхняя направляющая пильной ленты
	7.5.2.2 Нижняя направляющая пильной ленты


	8. Техническое обслуживание
	8.1 Указания по технике безопасности
	8.2 Чистка и смазка
	8.3 Клиновидный ремень
	8.3.1 Регулировка натяжения ремня


	9 Неисправности
	9.1 Указания по технике безопасности
	9.2 Действия при возникновении неисправностей
	9.3 Действия после устранения неисправностей
	9.4 Причины неисправностей и их устранение

	10 Схема электрических соединений
	10.1 Указания по технике безопасности
	10.2 Правила техники безопасности

	11 Запасные части
	11.1 Станина станка
	11.2 Стол станка
	11.3 Регулируемое по высоте защитное устройство
	11.4 Верхнее ходовое колесо
	11.5 Нижнее ходовое колесо
	11.6 Защитные устройства

	12 Указатель
	1 Generale
	1.1 Spiegazione dei simboli
	1.2 Informazioni relative alle istruzioni per l‘uso
	1.3 Responsabilità e garanzia
	1.4 Tutela del diritto d‘autore
	1.6 Pezzi di ricambio
	1.7 Smaltimento

	2 Sicurezza
	2.1 Utilizzo regolamentare
	2.2 Contenuto delle istruzioni per l‘uso
	2.3 Modifiche e adattamenti della macchina
	2.4 Responsabilità dell‘operatore
	2.5 Requisiti del personale
	2.6 Sicurezza sul lavoro
	2.7 Dispositivi individuali di sicurezza
	2.8 Pericoli che possono scaturire dalla macchina
	2.9 Rischi residuali

	3 Dichiarazione di conformità
	4 Dati tecnici
	4.1 Peso e misure
	4.2 Condizioni di funzionamento e di stoccaggio
	4.3 Collegamento elettrico
	4.4 Emissione di rumori
	4.5 Aspirazione

	5. Montaggio
	5.1 Quadro d‘insieme
	5.2 Targhetta del modello

	6 Posizionamento e installazione
	6.1 Disposizioni di sicurezza
	6.2 Collocazione
	6.2.1 Disposizioni di sicurezza
	6.2.2 Installare il piano di lavoro


	7 Utilizzo
	7.1 Disposizioni di sicurezza
	7.2 Accensione
	7.3 Tecniche di lavorazione consentite
	7.4 Tecniche di lavorazione consentite
	7.4.1 Allineamento del finecorsa a 90° al piano di lavoro
	7.4.2 Guida parallela
	7.4.3 Cambio/tesatura della lama
	7.4.4 Taglio longitudinale lungo una linea tracciata
	7.4.5 Taglio di pezzi rotondi in direzione trasversale
	7.4.6 Taglio longitudinale di pezzi stretti o sottili con la guida longitudinale
	7.4.7 Taglio dei pezzi sul lato ad angolo
	7.4.8 Tagli inclinati
	7.4.9 Tagli circolari
	7.4.10 Taglio di separazione diagonale di pezzi rettangolari

	7.5 Applicazioni
	7.5.1 Scelta e manutenzione delle lame
	7.5.2 Regolazione della guida della lama
	7.5.2.1 Guida superiore della lama
	7.5.2.2 Guida inferiore della lama


	8. Manutenzione
	8.1 Disposizioni di sicurezza
	8.2 Pulizia e lubrificazione
	8.3 Cinghia trapezoidale
	8.3.1 Regolazione della tensione della cinghia


	9 Guasti
	9.1 Disposizioni di sicurezza
	9.2 Comportamento in caso di guasti
	9.3 Comportamento in seguito all‘eliminazione dei guasti
	9.4 Guasti, cause e rimedi

	10 Schema elettrico
	10.1 Disposizioni di sicurezza

	11 Pezzi di ricambio
	11.1 Basamento macchina
	11.2 Tavolo
	11.3 Dispositivo di protezione regolabile in altezza
	11.4 Ruota superiore
	11.5 Ruota inferiore
	11.6 Dispositivi di protezione

	12 Indice
	1 Generelt
	1.1 Symbolforklaring
	1.2 Information omkring brugsanvisningen
	1.3 Hæftelse og garanti
	1.4 Beskyttelse af ophavsretten
	1.6 Reservedele
	1.7 Bortskaffelse

	2 Sikkerhed
	2.1 Bestemmelsesmæssig anvendelse
	2.2 Indhold brugsanvisning
	2.3 Ændring og ombygning af maskinen
	2.4 Ejer/bruger ansvar
	2.5 Krav til personale
	2.6 Arbejdssikkerhed
	2.7 Personligt sikkerhedsudstyr
	2.8 Fare ved brug af maskinen
	2.9 Risiko

	3 Konformitetserklæring
	4 Tekniske data
	4.1 Mål og vægt
	4.3 Elektrisk tilslutning
	4.4 Larmemission
	4.5 Udsugning

	5. Opstilling/montering
	5.1 Oversigt
	5.2 Typeskilt

	6 Opstilling og installation
	6.1 Sikkerhedshenvisninger
	6.2 Opstilling
	6.2.1 Sikkerhedshenvisninger
	6.2.2 Montage af arbejdsbord


	7 Betjening
	7.1 Sikkerhedshenvisninger
	7.2 Tænd
	7.3 Tilladte arbejdsteknikker
	7.4 Tilladte arbejdsteknikker
	7.4.1 Indstilling af 90* slutanslag ved arbejdsbordet
	7.4.2 Parallelanslag
	7.4.3 Skift/tilspænding af savklinge
	7.4.4 Længdesnit langs en given linie
	7.4.5 Skæring af runde emner på tværs
	7.4.6 Længdesnit i smalle eller tynde emner med længdeanslag
	7.4.7 Skæring af emner, på højkant
	7.4.8 Vinkelsnit
	7.4.9 Runde snit
	7.4.10 Diagonale delesnit på firkantede emner

	7.5 Anvendelse
	7.5.1 Valg og vedligeholdelse af savklinger
	7.5.2 Indstilling af savklingeføringen
	7.5.2.1 Øverste savklingeføring
	7.5.2.2 Underste savklingeføring


	8. Vedligeholdelse
	8.1 Sikkerhedshenvisninger
	8.2 Rengøring og smøring
	8.3 Kilerem
	8.3.1 Indstilling af remspænding


	9 Fejl
	9.1 Sikkerhedshenvisninger
	9.2 Fejlfinding
	9.3 Hvad gør du efter fejlretning
	9.4 Fejl, årsag og afhjælpning

	10 Kontaktplan
	10.1 Sikkerhedshenvisninger

	11 Reservedele
	11.1 Maskinstander
	11.2 Maskinbord
	11.3 Højdeindstilling af sikkerhedsanordning
	11.4 Øverste drivhjul
	11.5 Nederste drivhjul
	11.6 Sikkerhedsudstyr

	12 Indhold
	1 Algemene informatie
	1.1 Symboolverklaring
	1.2 Informatie over deze handleiding
	1.3 Aansprakelijkheid en garantie
	1.4 Auteursrecht
	1.6 Reserveonderdelen
	1.7 Afvoer

	2 Veiligheid
	2.1 Bestemmingsconform gebruik
	2.2 Inhoud van de handleiding
	2.3 Veranderingen en constructiewijzigingen aan de machine
	2.4 Verantwoordelijkheid van de exploitant
	2.5 Personeelsvereisten
	2.6 Werkveiligheid
	2.7 Persoonlijke veiligheidsuitrusting
	2.8 Gevaren die van de machine kunnen uitgaavn
	2.9 Restrisico´s

	3 Conformiteitsverklaring
	4 Technische gegevens
	4.1 Afmetingen en gewicht
	4.3 Elektrische aansluiting
	4.4 Geluidsemissie
	4.5 Afzuiging

	5. Opbouw
	5.1 Overzicht
	5.2 Typeplaatje

	6 Opstelling en montage
	6.1 Veiligheidsvoorschriften
	6.2 Opstelling
	6.2.1 Veiligheidsvoorschriften
	6.2.2 Werktafel monteren


	7 Bediening
	7.1 Veiligheidsvoorschriften
	7.2 Inschakelen
	7.3 Uitschakelen
	7.4 Toegelaten bewerkingstechnieken
	7.4.1 Instellen van de 90° eindaanslag aan de werktafel
	7.4.2 Parallelaanslag
	7.4.3 Zaaglint vervangen/opspannen
	7.4.4 Langssnede langs een getekende lijn
	7.4.5 Zagen van ronde werkstukken in dwarsrichting
	7.4.6 Langssnede van smalle en dunne werkstukken met de  langsaanslag
	7.4.7 Zagen van werkstukken aan de hoge kant
	7.4.8 Versteksnedes
	7.4.9 Cirkelsnedes
	7.4.10 Diagonale scheidingssnede van rechthoekige werkstukken

	7.5 Toepassingen
	7.5.1 Keuze en onderhoud van de zaaglinten
	7.5.2 Instelling van de zaaglintgeleiding
	7.5.2.1 Bovenste zaaglintgeleiding
	7.5.2.2 Onderste zaaglintgeleiding


	8. Onderhouden
	8.1 Veiligheidsvoorschriften
	8.2 Reinigen en smeren
	8.3 Aandrijfriem
	8.3.1 Instelling van de riemspanning


	9 Storingen
	9.1 Veiligheidsvoorschriften
	9.2 Wat te doen bij storingen
	9.3 Wat te doen na het verhelpen van storingen
	9.4 Storingen, oorzaken en oplossingen

	10 Schakelplan
	10.1 Schakelplan 1x 230 V
	10.2 Schakelplan 3 x 400 V

	11 Reserveonderdelen
	11.1 Machineframe
	11.2 Machinetafel
	11.3 In de hoogte verstelbare veiligheidsinrichting
	11.4 Bovenste loopwiel
	11.5 Onderste loopwiel
	11.6 Beveiligingen

	12 Index
	1 Generalidades
	1.1 Explicación de los símbolos
	1.2 Informaciones sobre el manual de instrucción
	1.3 Responsabilidad y garantía
	1.4 Protección de la propiedad intelectual
	1.6 Piezas de recambio
	1.7 Reciclaje

	2 Seguridad
	2.1 Manejo apropiado
	2.2 Contenido del manual de instrucción
	2.3 Cambios y transformaciones sobre la máquina
	2.4 Responsabilidad del usuario
	2.5 Solicitudes al personal
	2.6 Seguridad del trabajo
	2.7 Equipamiento personal de protección
	2.8 Los posibles peligros provenientes de la máquina
	2.9 Riesgos restantes

	3 Declaración de conformidad
	4 Características técnicas
	4.1 Dimensiones y peso
	4.2 Condiciones de funcionamiento y de estockaje
	4.3 Conexiones eléctricas
	4.4 Emisión de ruido
	4.5 Aspiración

	5. Montaje
	5.1 Vista general
	5.2 Placa de características

	6 Emplazamiento e instalación
	6.1 Indicaciones de seguridad
	6.2 Emplazamiento
	6.2.1 Indicaciones de seguridad
	6.2.2 Montaje de la mesa de trabajo


	7 Manejo
	7.1 Indicaciones de seguridad
	7.2 Arranque
	7.3 Técnicas de trabajo autorizadas
	7.4 Técnicas de trabajo autorizadas
	7.4.1 Ajuste del tope a 90° sobre la mesa de trabajo
	7.4.2 Regla de corte paralelo
	7.4.3 Cambiar/tender la hoja de sierra
	7.4.4 Corte longitudinal según una línea de referencia
	7.4.5 Corte de piezas cilíndricas
	7.4.6 Corte longitudinal de pequeñas piezas, o piezas de poco espesor gracias a la regla de corte
	7.4.7 Corte de piezas sobre el canto estrecho
	7.4.8 Corte de ángulo
	7.4.9 Corte circular
	7.4.10 Corte en diagonal

	7.5 Aplicaciones
	7.5.1 Selección y mantenimiento de las hojas de sierra
	7.5.2 Ajuste del guiado de la hoja de sierra
	7.5.2.1 Guía de la cinta superior
	7.5.2.2 Guía de la cinta inferior


	8. Mantenimiento
	8.1 Indicaciones de seguridad
	8.2 Limpieza y engrasado
	8.3 Correa trapezoidal
	8.3.1 Ajuste de la tensión de la correa


	9 Averías
	9.1 Indicaciones de seguridad
	9.2 Comportamiento en caso de averías
	9.3 Comportamiento después de solucionar las averías
	9.4 Averías, causas y remedios

	10 Esquema eléctrico
	10.1 Indicaciones de seguridad

	11 Piezas de recambio
	11.1 Bastidor de la máquina
	11.2 Mesa de la máquina
	11.3 Dispositivo de protección ajustable en altura
	11.4 Volante superior
	11.5 Volante inferior
	11.6 Dispositivos de seguridad

	12 Índice
	1 Všeobecné informace
	1.1 Vysvětlení symbolů
	1.2 Informace o návodu k obsluze
	1.3 Odpovědnost výrobce a poskytované záruky
	1.4 Ochrana autorských práv
	1.6 Náhradní díly
	1.7 Likvidace

	2 Bezpečnost
	2.1 Použití v souladu s určením
	2.2 Obsah návodu k obsluze
	2.3 Změny a přestavby stroje
	2.4 Odpovědnost provozovatele
	2.5 Požadavky na personál
	2.6 Bezpečnost práce
	2.7 Osobní ochranné prostředky
	2.8 Nebezpečí související s provozem stroje
	2.9 Zbytková rizika

	3 Prohlášení o shodě
	4 Technická data
	4.1 Rozměry a hmotnost
	4.3 Elektrické připojení
	4.4 Hlukové emise
	4.5 Odsávání

	5. Konstrukce
	5.1 Přehled
	5.2 Typový štítek

	6 Umístění a instalace
	6.1 Bezpečnostní pokyny
	6.2 Místo instalace
	6.2.1 Všeobecné pokyny pro montáž
	6.2.2 Nasazení pracovního stolu


	7 Obsluha
	7.1 Bezpečnostní pokyny
	7.2 Zapnutí
	7.3 Vypnutí
	7.4 Pracovní postupy
	7.4.1 Nastavení koncového dorazu 90° na pracovním stole
	7.4.2 Paralelní pravítko
	7.4.3 Výměna/napnutí pilového pásu
	7.4.4 Podélný řez podél vyznačené linie
	7.4.5 Příčné řezání kulatých obrobků
	7.4.6 Podélné řezání úzkých nebo tenkých obrobků s podélným pravítkem
	7.4.7 Řezání obrobků na výšku 
	7.4.8 Řezání pod úhlem 
	7.4.9 Kruhové řezání
	7.4.10 Úhlopříčné dělení pravoúhlých obrobků

	7.5 Použití
	7.5.1 Výběr a údržba pilových pásů
	7.5.2 Nastavení vodítek pilového pásu
	7.5.2.1 Horní vodítko pilového pásu
	7.5.2.2 Dolní vodítko pilového pásu


	8. Údržba
	8.1 Bezpečnostní pokyny
	8.2 Čištění a mazání
	8.3 Klínový řemen
	8.3.1 Nastavení napnutí řemene


	9 Poruchy
	9.1 Bezpečnostní pokyny
	9.2 Postup při zjištění poruchy
	9.3 Postup po odstranění poruchy
	9.4 Poruchy, jejich příčiny a odstranění

	10 Schéma zapojení
	10.1 Schéma zapojení 1 x 230 V
	10.2 Schéma zapojení 3 x 400 V

	11 Náhradní díly
	11.1 Stojan stroje 
	11.2 stolu stroje
	11.3 Výškově nastavitelný kryt pilového pásu
	11.4 Horní pásovnice
	11.5 Dolní pásovnice
	11.6 Ochranná zařízení

	12 Abecední rejstřík
	1 Vispārīgā informācija
	1.1 Simbolu skaidrojums
	1.2 Informācija par lietošanas instrukciju
	1.3 Nodrošinājums un garantija 
	1.4 Autortiesības
	1.6 Rezerves daļas
	1.7 Utilizācija

	2 Drošība
	2.1 Lietošana saskaņā ar paredzēto mērķi
	2.2 Lietošanas instrukcijas saturs
	2.3 Mašīnai veiktās pārbūves un izmaiņas
	2.4 Lietotāja atbildība
	2.5 Prasības personālam
	2.6 Darba drošība
	2.7 Personāla aizsargaprīkojums
	2.8 Draudi, ko var izraisīt mašīna
	2.9 Pārējie riski

	3 Atbilstības apliecinājums
	4 Tehniskie parametri
	4.1 Izmēri un svars
	4.2 Ekspluatācijas un uzglabāšanas nosacījumi
	4.3 Elektriskais pieslēgums
	4.4 Trokšņa emisija
	4.5 Putekļu un skaidu ekstrakcija

	5 Uzbūve
	5.1 Pārskats
	5.2 Datu plāksnīte

	6 Uzstādīšana un instalācija
	6.1 Drošības norādes
	6.2 Uzstādīšana
	6.2.1 Drošības norādes
	6.2.2 Darba galda uzstādīšana


	7 Ekspluatācija
	7.1 Drošības norādes
	7.2 Mašīnas ieslēgšana
	7.3 Atļautās darba tehnikas
	7.4 Atļautās darba tehnikas
	7.4.1 90° gala atdures novietošana uz darba galda
	7.4.2 Paralēlās griešanas lineāls
	7.4.3 Zāģasmeņa nomaiņa/nospriegojums
	7.4.4 Garuma griezums gar atzīmētu līniju
	7.4.5 Apaļu detaļu griešana šķērsām
	7.4.6 Garuma griezums šauru vai plānu detaļu ar garuma vadotnes lineāla palīdzību
	7.4.7 Detaļu griešana pa vertikālo malu
	7.4.8 Leņķa griezumi
	7.4.9 Cirkulāri griezumi
	7.4.10 Taisnstūrainu detaļu diagonālais šķērsgriezums 

	7.5 Pielietojums
	7.5.1 Asmeņu izvēle un apkope
	7.5.2 Zāģasmeņa vadotnes noregulēšana
	7.5.2.1 Augšējā asmens vadotne
	7.5.2.2 Apakšējā asmens vadotne


	8 Apkope
	8.1 Drošības norādes
	8.2 Tīrīšana un eļļošana
	8.3 Piedziņas siksnas
	8.3.1 Siksnas spriegojuma regulēšana


	9 Traucējumi
	9.1 Drošības norādes
	9.2 Rīcība traucējumu gadījumā
	9.3 Rīcība pēc traucējumu novēršanas
	9.4 Traucējumu cēloņi un palīdzība

	10 Elektriskās ķēdes shēma
	10.1 Drošības norādes
	10.2 Elektriskās ķēdes shēma 3x 400 V

	11 Rezerves daļas
	11.1 Mašīnas karkasa rāmis
	11.2 Mašīnas galds
	11.3 Augstumā regulējamā drošības ierīce
	11.4 Augšējais rats
	11.5 Apakšējais rats
	11.6 Aizsargierīces

	12 Rādītājs
	1 Splošno
	1.1 Pomen simbolov
	1.2 Informacije o navodilih za uporabo
	1.3 Odgovornost in garancija
	1.4 Zaščita avtorskih pravic
	1.6 Nadomestni deli
	1.7 Odstranitev

	2 Varnost
	2.1 Uporaba, skladna s predpisi
	2.2 Vsebina navodil za uporabo
	2.3 Spremembe in predelave stroja
	2.4 Odgovornost uporabnika
	2.5 Zahteve za osebje
	2.6 Varnost pri delu
	2.7 Osebna zaščitna oprema
	2.8 Nevarnosti, ki jih lahko predstavlja stroj
	2.9 Preostala tveganja

	3 Izjava o skladnosti
	4 Tehnični podatki
	4.1 Mere in teža
	4.3 Električni priključek
	4.4 Emisije hrupa
	4.5 Odsesovanje

	5 Zgradba
	5.1 Pregled
	5.2 Tipska ploščica

	6 Namestitev in priključitev
	6.1 Varnostni napotki
	6.2 Namestitev
	6.2.1 Varnostni napotki
	6.2.2 Namestitev delovne mize


	7 Upravljanje
	7.1 Varnostni napotki
	7.2 Vklop
	7.3 Dovoljeni delovni postopki
	7.4 Dovoljeni delovni postopki
	7.4.1 Nastavitev končnega naslona 90° na delovni mizi
	7.4.2 Vzporedni naslon
	7.4.3 Zamenjava/napenjanje žaginega traku
	7.4.4 Vzdolžni rez vzdolž označene črte
	7.4.5 Žaganje okroglih obdelovancev v prečni smeri
	7.4.6 Vzdolžno rezanje ozkih ali tankih obdelovancev z vzdolžnim naslonom
	7.4.7 Žaganje obdelovancev po višini
	7.4.8 Kotni rezi
	7.4.9 Krožni rezi
	7.4.10 Diagonalni razrez pravokotnih obdelovancev

	7.5 Uporaba
	7.5.1 Izbira in vzdrževanje žaginih trakov
	7.5.2 Nastavitev vodil žaginega traku
	7.5.2.1 Zgornje vodilo žaginega traku
	7.5.2.2 Spodnje vodilo žaginega traku


	8 Vzdrževanje
	8.1 Varnostni napotki
	8.2 Čiščenje in mazanje
	8.3 Klinasti jermen
	8.3.1 Nastavitev napetosti jermena


	9 Motnje
	9.1 Varnostni napotki
	9.2 Ravnanje v primeru motenj
	9.3 Ravnanje po odpravi motenj
	9.4 Motnje, vzroki in odprava

	10 Vezalni načrt
	10.1 Varnostni napotki
	10.2 Varnostni napotki

	11 Nadomestni deli
	11.1 Ogrodje stroja
	11.2 Miza
	11.3 Zaščitna priprava, nastavljiva po višini
	11.4 Zgornje kolo
	11.5 Spodnje kolo
	11.6 Zaščitne priprave

	12 Kazalo
	1 Yleistä
	1.1 Symbolit
	1.2 Tietoa käyttöohjeesta
	1.3 Vastuuvelvollisuus
	1.4 Tekijänoikeus
	1.6 Varaosat
	1.7 Käytöstä poistaminen

	2 Turvallisuus
	2.1 Oikea käyttötapa
	2.2 Käyttöohjeen sisältö
	2.3 Koneeseen tehtävät muutokset
	2.4 Käyttäjän vastuu
	2.5 Henkilökunnan koulutus
	2.6 Työturvallisuus
	2.7 Henkilökohtaiset suojavarusteet
	2.8 Koneeseen liittyviä vaaratekijöitä
	2.9 Lisäriskit

	3 Vaatimustenmukaisuusvakuutus
	4 Tekniset tiedot
	4.1 Mitat ja paino
	4.3 Sähköliitäntä
	4.4 Meluhaitat
	4.5 Purunpoisto

	5. Kokoonpano
	5.1 Yleiskuva
	5.2 Tyyppikilpi

	6 Asennus
	6.1 Turvallisuusohjeet
	6.2 Koneen pystyttäminen
	6.2.1 Asennusmitat
	6.2.2 Työpöydän kokoaminen


	7 Käyttö
	7.1 Turvallisuusohjeet
	7.2 Käynnistäminen
	7.3 Sammuttaminen
	7.4 Työtavat
	7.4.1 90° päätyvasteen asettaminen työpöytään 
	7.4.2 Rinnakkaisvaste
	7.4.3 Vannesahan terän vaihtaminen/kiristäminen
	7.4.4 Pitkittäissahaus viivaa pitkin
	7.4.5 Pyöreiden työkappaleiden sahaus poikkisuuntaan
	7.4.6 Kapeiden tai ohuiden työkappaleiden pitkittäissahaus pitkittäisvasteen avulla
	7.4.7 Kapealla syrjällään olevien työkappaleiden sahaaminen
	7.4.8 Kulmasahaus
	7.4.9 Pyörösahaus
	7.4.10 Suorakulmaisten työkappaleiden diagonaalinen halkaisu

	7.5 Konemallit
	7.5.1 Terän valinta ja huolto
	7.5.2 Teräohjainten säätäminen
	7.5.2.1 Ylempi teränohjain
	7.5.2.2 Alempi teränohjain


	8 Kunnossapito
	8.1 Turvallisuusohjeet
	8.2 Puhdistus ja voitelu
	8.3 Kiilahihnat
	8.3.1 Hihnan kireyden säätäminen


	9 Häiriötilanteet
	9.1 Turvallisuusohjeet
	9.2 Häiriön selvitys
	9.3 Häiriön poiston jälkeinen toiminta
	9.4 Häiriöt, aiheuttajat ja toimintaohjeet

	10 Kytkentäkaavio
	10.1 Kytkentäkaavio 1x 230 V
	10.2 Kytkentäkaavio 3 x 400V

	11 Varaosat
	11.1 Koneen runko
	11.2 Koneen pöytä
	11.3 Korkeussäädettävä suojalaite
	11.4 Ylempi teräpyörä
	11.5 Alempi teräpyörä
	11.6 Turvalaitteet

	12 Hakemisto
	1 Allgemeines
	1.1 Symbolerklärung
	1.2 Informationen zur Betriebsanleitung
	1.3 Haftung und Gewährleistung
	1.4 Urheberschutz
	1.6 Ersatzteile
	1.7 Entsorgung

	2 Sicherheit
	2.1 Bestimmungsgemäße Verwendung
	2.2 Inhalt der Betriebsanleitung
	2.3 Veränderungen und Umbauten an der Maschine
	2.4 Verantwortung des Betreibers
	2.5 Anforderungen an das Personal
	2.6 Arbeitssicherheit
	2.7 Persönliche Schutzausrüstung
	2.8 Gefahren, die von der Maschine ausgehen können
	2.9 Restrisiken

	3 Konformitätserklärung
	4 Technische Daten
	4.1 Abmessungen und Gewicht
	4.3 Elektrischer Anschluss
	4.4 Lärmemission
	4.5 Absaugung

	5. Aufbau
	5.1 Übersicht
	5.2 Typenschild

	6 Aufstellung und Installation
	6.1 Sicherheitshinweise
	6.2 Aufstellung
	6.2.1 Aufstellungsabmessungen
	6.2.2 Arbeitstisch aufbauen


	7 Bedienung
	7.1 Sicherheitshinweise
	7.2 Einschalten
	7.3 Ausschalten
	7.4 Arbeitstechniken
	7.4.1 Einstellen des 90° Endanschlages am Arbeitstisch
	7.4.2 Parallelanschlag
	7.4.3 Sägebandwechsel/spannen
	7.4.4 Längsschnitt entlang einer angezeichneten Linie
	7.4.5 Schneiden von runden Werkstücken in Querrichtung
	7.4.6 Längsschnitt von schmalen oder dünnen Werkstücken mit dem Längsanschlag
	7.4.7 Schneiden von Werkstücken auf ihrer Hochkantseite
	7.4.8 Winkelschnitte
	7.4.9 Kreisschnitte
	7.4.10 Diagonaler Trennschnitt von rechteckigen Werkstücken

	7.5 Anwendungen
	7.5.1 Auswahl und Wartung der Sägebänder
	7.5.2 Einstellung der Sägebandführung
	7.5.2.1 Obere Sägebandführung
	7.5.2.2 Untere Sägebandführung


	8. Instandhaltung
	8.1 Sicherheitshinweise
	8.2 Reinigung und Schmierung
	8.3 Keilriemen
	8.3.1 Einstellung der Riemenspannung


	9 Störungen
	9.1 Sicherheitshinweise
	9.2 Verhalten bei Störungen
	9.3 Verhalten nach Beheben der Störungen
	9.4 Störungen, Ursachen und Abhilfe

	10 Schaltplan
	10.1 Schaltplan 1x 230 V
	10.1 Schaltplan 3x 400 V

	11 Ersatzteile
	11.1 Maschinenständer
	11.2 Maschinentisch
	11.3 Höhenverstellbare Schutzeinrichtung
	11.4 Oberes Laufrad
	11.5 Unteres Laufrad
	11.6 Schutzeinrichtungen

	12 Index

	Link zum Inhalt 1: 
	Seite 2: Off
	Seite 4: 
	Seite 6: 
	Seite 8: 
	Seite 10: 
	Seite 12: 
	Seite 14: 
	Seite 16: 

	Link zum Inhalt 2: 
	Seite 3: Off
	Seite 5: 
	Seite 7: 
	Seite 9: 
	Seite 11: 
	Seite 13: 
	Seite 15: 

	Link zum Inhalt 4: 
	Seite 17: Off
	Seite 19: 
	Seite 21: 
	Seite 23: 
	Seite 25: 
	Seite 27: 
	Seite 29: 
	Seite 31: 

	Link zum Inhalt 3: 
	Seite 18: Off
	Seite 20: 
	Seite 22: 
	Seite 24: 
	Seite 26: 
	Seite 28: 
	Seite 30: 
	Seite 32: 

	Link zum Inhalt 6: 
	Seite 33: Off

	Link zum Inhalt 7: 
	Seite 34: Off
	Seite 36: 
	Seite 38: 

	Link zum Inhalt 8: 
	Seite 35: Off
	Seite 37: 
	Seite 39: 

	Link zum Inhalt 5: 
	Seite 40: Off



